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ANNOUNCEMENT

e This test report shall not be reproduced in full or partial, without the written approval of UL Japan, Inc.
e The results in this report apply only to the sample tested. (Laboratory was not involved in sampling.)
e This sample tested is in compliance with the limits of the above regulation.
e The test results in this test report are traceable to the national or international standards.
e This test report must not be used by the customer to claim product certification, approval, or
endorsement by the A2LA accreditation body.
e This test report covers Radio technical requirements.
It does not cover administrative issues such as Manual or non-Radio test related Requirements.
(if applicable)
e The all test items in this test report are conducted by UL Japan, Inc. Shonan EMC Lab.
e The opinions and the interpretations to the result of the description in this report are outside scopes
where UL Japan, Inc. has been accredited.
e The information provided by the customer for this report is identified in SECTION 1.
e The laboratory is not responsible for information provided by the customer which can impact the
validity of the results.
e For any test report referred in this report, the latest version (including any revisions) is always
referred to.
o If the latest version is a revision, it replaces the previous version. See the table below for revisions
and versions.
REVISION HISTORY
Revision Test Report No. | Date Page Revised Contents
- (Original) | 159516228 August 19, 2025 | -
-R1 15951622S-R1 September 11, ® P5 Section 3.1
2025 Added to *1) Simultaneous data refers to

report No. “03 FCC RF Exposure_DXX,UWB”.
® P8 Section4.2

Left 3.5 mm -> 3 mm

® P10 Section 6.2

13 MHz 55.5 -> 55.0

® P11 Section7.2

Result: Simultaneous transmission is not
existed on this host device alone

->

Result: Since the EUT has single operation
mode(RFID), single source and single
antenna, simultaneous transmission is not
existed.

® P12 APPENDIX 1

Left side view 3.5 -> 3

® P16 Appendix 2-1

Permittivity: 53.1 -> 52.9

UL Japan, Inc. Shonan EMC Lab.
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SECTION 1: Customer information
Company Name AISIN CORPORATION
Address 2-1, Asahi-machi, Kariya, Aichi, 448-8650, JAPAN
Telephone Number | +81-50-3151-4983
Contact Person Koji Nomura

The information provided from the customer is as follows;

Customer name, Company name, Type of Equipment, Model No., FCC ID on the cover and other relevant pages.
SECTION 1: Customer information

SECTION 2: Equipment under test (EUT)

SECTION 4: Operation of EUT during testing

APPENDIX 1: The part of Antenna location information, Description of EUT and Support Equipment

SECTION 2: Equipment under test (EUT)
21  Identification of EUT
Description UWB/NFC Module
Model Number AP10
Serial Number Refer to Appendix 1-2
Rating DC71V
Condition Production prototype (Not for sale: The sample is equivalent to mass-produced items.)
Receipt Date January 14, 2025(*. No modification by the Lab.)
Test Date August 12, 2025
2.2  Product Description
General Specification
SAR Category Portable device (*. Since EUT may contact to a localized human body during wireless operation,
Identified the partial-body SAR (1 g) shall be observed.)
SAR Accessory None, There are no accessories that would affect SAR test.

Radio specification

This report contains data provided by the customer which can impact the validity of results. UL Japan, Inc. is

only responsible for t

he validity of results after the integration of the data provided by the customer. The data

provided by the customer is marked “a)” in the table below.

RFID
Equipment Type Transceiver
Frequency of Operation 13.56 MHz
Type of Modulation ASK (NFC-A)

UL Japan, Inc. Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN / +81 463 50 6400
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SECTION 3: Maximum SAR, test specification and procedures
3.1 Summary of Maximum SAR Value
Highest Reported SAR [W/kg]
Mode / Band Partial-body (Fiat phantom , Separation 0 mm) Head (sAM phantom) Limbs
Type Type Type
RFID 19 0.05 19 N/A 10g N/A
Simuttaneous Transmission| 19 *1) 1g N/A 10g N/A

*1) Simultaneous data refers to report No. “03 FCC RF Exposure_ DXX,UWB".

s ) Partial bod y, Head: 1.6 W/kg (SAR1 g), Limbs: 4.0 W/kg (SAR10 g), for general population/uncontrolled exposure is specified in FCC 47
Limitapplied | ceR 2 1003,
Test Refer to Section 3.2 in this report. In addition;
P ure UL Japan’s SAR measurement work procedures No. ULID-003599 (13-EM-W0430).
UL Japan’s SAR measurement equipment calibration and inspection work procedures No. ULID-003598 (13-EM-W0429).

Conclusion
The SAR test values found for the device are separately below the maximum limit of 1.6 W/kg.

32 RF Exposure limit
For the purpose of this Regulation, FCC has adopted the SAR and RF exposure limits established in FCC 47
CFR 1.1310: Radiofrequency radiation exposure limits.

SAR Exposure Limit (100 kHz to 6 GHz)
General Population / Uncontrolled Occupational / Controlled
Exposure (*1) Exposure (*2)
Whole Body 0.08 W/kg 0.4 Wikg
Partial-Body, Head or Body (1 g) 1.6 Wikg 8 Wikg
Hands / Feet/ Ankle / Wrist (10 g) 4 Wikg 20 Wikg

*1. General Population / Uncontrolled Environments are defined as locations where there is the exposure of individuals who have no knowledge or control of their exposure.
Exposure may be averaged over a time period not to exceed 30 minutes to determine compliance with general population/uncontrolied SAR limits.

*2. Occupational / Controlled Environments are defined as locations where there is exposure that may be incurred by persons who are aware of the potential for exposure, (i.e. as a
result of employment or occupation).
Exposure may be averaged over a time period not to exceed 6 minutes to determine compliance with occupational/controlled SAR limits.

The limit applied to this device which tested in this report is;
| Limit of Spatial Peak SAR (Partial-Body) [ 1.6 Wikg | General population / uncontrolled exposure |

UL Japan, Inc. Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN / +81 463 50 6400
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3.3  Test specification
|47 CFR2.1093  |Radio frequency radiation exposure evaluation: portable devices |
3.4 Published RF exposure KDB procedures and companion procedures
Name of Title Version
documents
IEEE Standard for Safety Levels with Respect to Human Exposure to Radio Frequency
ANSIIEEE €951 Electromagnetic Fields, 3 KHz to 300 GHz 1992
IEEE Recommended Practice for Determining the Peak Spatial-Average Specific
IEEE Std. 1528  |Absorption Rate (SAR) in the Human Head from Wireless Communications Devices:| 2013
Measurement Technigues.
KDB 447498 D04 gzvizzosure Procedures and Equipment Authorization Policies for Mobile and Portable Vo1
KDB 447498 D03 |OET Bulletin 65, Supplement C Cross-Reference vO1
KDB 865664 D01 |SAR measurement 100 MHz to 6 GHz v01r04
KDB 865664 D02 |RF exposure compliance reporting and documentation considerations v01r02
Measurement procedure for the assessment of specific absorption rate of human exposure
IEC/IEEE to radio frequency fields from hand-held and body-mounted wireless communication devices 2020
. — Part 1528: Human models, instrumentation, and procedures (Frequency range of 4 MHz
62209-1528 (*1) 010 GHz)
- Secs. 6.1,7.4.2, 7.7 - fabove 4 MHz SAR provisions (TCB workshop, 2022-10)

*1.  The measurement uncertainty budget is suggested by IEC/IEEE 62209-1528:2020 and determined by SPEAG, DASY8 Manual. Refer to Appendix3-3.

In addition to the above, the following information was used:

[TCB workshop 2016-10

(RF Exposure Procedure) Bluetooth Duty Factor.

ITCB workshop 2016-10

(RF Exposure Procedure) DUT Holder Perturbations; When the highest reported SAR of an antenna is > 1.2 W/kg, holder
perturbation verification is required for each antenna, using the highest SAR configuration among all applicable frequency bands.

ITCB workshop 2017-05

(RF Exposure Procedure) Broadband liquid above 3 GHz. Allow application of 10% tissue dielectric tolerance correction in KDB
865664 DO1.

[TCB workshop 2018-04

(RF Exposure Procedure) Allow Expedited Area Scans. (including mother scans)

[TCB workshop 2019-04

(RF Exposure Procedure) 802.11ax SAR Testing

ITCB workshop 2019-04

(RF Exposure Procedure) Tissue Simulating Liquids (TSL) FCC has pemitted the use of single head tissue simulating liquid
specified in IEC 62209 for all SAR tests. If FCC parameters are used, 5 % tolerance. If IEC parameters, 10 %.

[TCB workshop 2019-04

(RF Exposure Policy) SAR Zoom-Scan Update.

[TCB workshop 2021-04

(RF Exposure Procedure) Application of specific phantoms. (case by case, PAG)

[TCB workshop 2025-04

(RF Exposure Procedure) Interim RF Exposure Testing Guidance.

3.5

Additions or Deviations to Standards

No addition, exclusion nor deviation has been made from the test standard.

3.6

Test Location

UL Japan, Inc., Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken 259-1220 JAPAN
Telephone number: +81 463 50 6400

*. A2LA Certificate Number: 1266.03 (FCC Test Firm Registration Number: 626366,
ISED Lab Company Number: 2973D / CAB identifier: JP0001)

Place Width x Depth x Height | Size of reference ground plane (m) / horizontal conducting
(m) plane
No.7 Shielded room(SR7) 276x3.76x24 276 % 3.76

UL Japan, Inc. Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN / +81 463 50 6400
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3.7 SAR measurement procedure

3.7.1 SAR Definition

SAR is defined as the time derivative (rate) of the incremental energy (dW) absorbed by (dissipated in) an incremental mass
(dm) contained in a volume element (dV) of a given density (p). The equation description is shown in right.

SAR measurement can be related to the electrical field in the tissue by the equation in right. SAR is expressed in units of
\Watts per kilogram (W/kg).

\Where : c = conductivity of the tissue (S/m), p = mass density of the tissue (kg/m?q), E = RMS electric field strength in tissue (V/m)

3.7.2 Full SAR measurement procedure
The SAR measurement procedures are as follows: (1) The EUT is installed engineering testing software that provides continuous transmitting signal; (2)
Measure output power through RF cable and power meter; (3) Set scan area, grid size and other setting on the DASY software; (4) Find out the largest SAR
result on these testing positions of each band; (5) Measure SAR resullts for other channels in worst SAR testing position if the SAR of highest power channel
is larger than 0.8 W/kg.
*. According to the test standard, the recommended procedure for assessing the peak spatial-average SAR value consists of the following steps:

Step 1) Power measurement -> SAR: Step 2) Power reference measurement -> Step 3) Area scan -> Step 4) Zoom scan -> Step 5) Power drift measurement

Step 1: Confimation before SAR testing

Before SAR test, the RF wiring for the sample had been switched to the antenna conducted power measurement line from the antenna line and the average
power was measured. This SAR reference power measurement was proceeded with the lowest data rate (which may have the higher time-based average
power typically) on each operation mode and on the lower, middle (or near middle), upper and specified channels. The power measurement resullt is shown

in Section 5.

*. The EUT transmission power used SAR test was verified that it was not more than 2 dB lower than the maximum tune-up tolerance limit. (KDB447498 D04 (v01))

Step 2: Power reference measurement . . f<3GHz 3GHz<f<10GHz

Measured psSAR value at a peak location of Fast Area Scanwas | Maximum distance from closest

used as a reference value for assessing the power drop. measurement point (geometric 5mm<+1mm 1128 xIn2) mm
i center of probe sensors) to - +0.5mm

Step 3: Area Scan phantom surface

(Scan parameters: KDB 865664 D01, IEC/IEEE 62209-1528 (> 6GHz)) Maximum probe angle from probe

Area Scans are used to determine the peak location of the measured
field before doing a finer measurement around the hotspot. Peak
location can be found accurately even on coarse grids using the
advanced interpolation routines implemented in DASY8. Area Scans
measure a two dimensional volume covering the full device under test
area. DASY8 uses Fast Averaged SAR algorithm to compute the 1 g
and 10 g of simulated tissue from the Area Scan. DASY8 can either
manually or automatically generates Area Scan grid settings based on
device dimensions. In automatically case, the scan extent is defined by
the device dimensions plus additonal 15mm on each side. In
manually, the scan covered the entire dimension of the antenna of
EUT.

Step 4: Zoom Scan and post-processing
(Scan parameters: KDB 865664 D01, IEC/IEEE 62209-1528 (> 6GHz))
Zoom Scans are used to assess the peak spatial SAR values within a

cubic averaging volume containing 1 g and 10 g of simulated tissue. 3~4 GHz <4mm,
The Zoom Scan measures points (refer to table below) within a cube uniform grid: Azzoom(n) <5mm 4~5GHz -_5 3mm,
whose base faces are centered on the maxima found in a preceding | maximum 56 GHZ i<2mm
area scan job within the same procedure. Zoom scan : >6 GHz : <10/(£1) mm
*. Aminimum volume of 30 mm (x) x 30 mm (y) x 30 mm () was assessed | spatial Sghzl‘f"eg])'1 <ttwo 3~4 GHz :<3mm,
by “Ratio step” method (*1), for 2.4 GHz band. (Step XY: 5 mm) resolution, points dosest o <4mm 4~5 GHz : <2.5 mm,
*. Aminimum volume of 24 mm (x) x 24 mm (y) x 24 mm (z) was assessed | nomal to phantom - 5~6 GHz:<2mm
by “Ratio step” method (*1), for 5 GHz band (Step XY: 4 mm). phantom |graded| ¢ rr0e >6 GHz : < 12/fmm
*. Aminimum volume of 24 mm (x) x 24 mm (y) x 24 mm (z) was assessed | surface grid DZzon(n>1):
by “Ratio step” method (*1), for 6 GHz band (Step XY: 3.4 mm). between <15 1
When the SAR of the highest peak is within 2 dB of the SAR limit, subsequent < 1.5 X AZgoern (1) MM
additional zoom scans are proceeded for other peaks within 2 dB of points
the highest peak that have not been included in any zoom scan to |y irum 3~4 GHz:>28 mm,
ensure there is no increase in SAR. If the zoom scan measured &s | 0om scan|x, y, z >30mm 4~5GHz:>25mm,
defined above complies with both of the following criteria. or if the peak |volume e - 56 GHz: 222 mm
spatial-average SAR is below 0.1 W/kg, no additional measurements >6GHz:>22mm

are needed.

*. The smallest horizontal distance from the local SAR peaks to all points 3
dB below the SAR peak shall be larger than the horizontal grid steps in
both x and y directions and recorded.

*. The ratio of the SAR at the second measured point to the SAR at the
closest measured point at the x-y location of the measured maximum
SAR value shall be at least 30 % and recorded.

Step 5: Power drift measurement

axis to phantom surface normal at
the measurement location

5 ° + 1 °(flat phantom only)
30 °+ 1 °(other phantom)

5 © + 1 °(fiat phantom only)
30 °+ 1 °(other phantom)

Maximum area scan spatial
resolution: AXarea, AYaea

<2GHz:<15mm,
2~3GHz:<12mm

3~4 GHz : <12 mm,
4~6 GHz: <10 mm
> 6 GHz : <60/fmm, or
half of the corresponding
zoom scan length,
whichever is smaller.

When the x or y dimension of

measurement plane orientation, is smaller than the
above, the measurement resolution must be < the
comresponding x or y dimension of the test device with at
least one measurement point on the test device.

the test device, in the

Maximum zoom scan spatial
resolution: Axarea, Ayarea

<2GHz:<8mm,
2~3 GHz:<5mm*1)

3~4 GHz : <5mm (*1),
4~6 GHz : <4 mm (*1)
>6 GHz : <24/fmm

Note: dis the penetration depth of a plane-wave at normal incidence to the tissue medium; see IEEE
Std 1528-2013 (< 6 GHz) and IEC/IEEE 62209-1528 (< 10 GHz) for details.

*1. When zoom scan is required and the reported SAR from the area scan based 1-g SAR
estimation procedures of KDB Publication 447498 is < 1.4 W/kg, <8 mm, <7 mm and <5 mm
zoom scan resolution may be applied, respectively, for2 GHz to 3 GHz, 3 GHz to4 GHz and 4 GHz

106 GHz. (KDB 865664 DO1)

*. The scan parameters of > 6GHz is defined IEC/IEEE 62209-1528.

The Power Drift Measurement measures the field at the same location as the most recent power reference measurement within the same project. The Power
Drift Measurement gives the SAR difference in dB from the reading conducted within the last Power Reference Measurement. This allows a user to monitor
the power drift of the device under test within a batch process. It was checked that the power drift was within + 5% (0.21 dB) in single SAR project run. The
verification of power drift during the SAR test shown in SAR plot data of APPENDIX 2.

*. The most of SAR tests were conservatively performed with test separation distance 0 mm. The phantom bottom thickness is approx. 2mm. Therefore, the distance
between the SAR probe tip to the surface of test device which is touched the bottom surface of the phantom is approx. 2.4 mm. Typical distance from probe tip to
probe's dipole centers is 1 mm.

“Ratio step” method parameters used; the first measurement point: “1.4 mm” from the phantom surface, the initial z grid separation: “1.5 mm”, subsequent graded
grid ratio: “1.5” for 2.4 GHz band and the initial z grid separation: “1.4 mm”, subsequent graded grid ratio: “1.4” for above 5 GHz. These parameters comply with the
requirement of KDB 865664 DO1and recommended by Schmid & Partner Engineering AG (DASY8 manual).

1.

UL Japan, Inc. Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN / +81 463 50 6400
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SECTION 4: Operation of EUT during testing

41  Operating modes for testing
The test modes and frequencies used in the SAR test are shown in the table of power measurement resullts in Section 5 with markings.
The control software in the power measurement and SAR test are shown in the following.

Controlled Test name Software name Version Date Storage location / Remarks

software SAR ELECTRICALKEY, L 00001 2024-12-10 Memory of EUT

42 RF exposure conditions
Antenna separation distances of each test setup plan is shown as follows.

Front 3 mm
Left 3 mm
Right 3mm
Back 7.5mm
Top 5mm
Bottom 78.5 mm

Below is the test reduction procedure for KDB.?.SAR test reduction considerations

(KDB 447498 D04(v01), General RF Exposure Guidance) Testing of other required channels within the operating mode of a frequency band is not required when the reported 1g or
10g SAR for the mid-band or highest output power channel is:

(1) =<0.8Wilkgfor 1g, or 2.0 Wikg for 10g respectively, when the transmission band is < 100 MHz

(2) =<0.6Wlkgfor 1g, or 1.5 Wikg for 10g respectively, when the transmission band is between 100 MHz and 200 MHz

(3) =04 Wlkkgfor 1g, or 1.0 W/kg for 10g respectively, when the transmission band is 2 200 MHz

The SAR has been measured with highest transmission duty factor supported by the test mode tool for WLAN and/or Bluetooth. When the transmission duty factor could not be
100%, the reported SAR will be scaled to 100% transmission duty factor to determine compliance. When SAR is not measured at the maximum power level allowed for production
unit, the measured SAR will be scaled to the maximum tune-up tolerance limit to determine compliance.

UL Japan, Inc. Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN / +81 463 50 6400



Test Report No. 15951622S-R1
Page 9 of 53

SECTION 5:

Confirmation before testing

51  Test reference measurement
*. Date measured: 2025-08-12 / Measured by: A. Oda/ Place: Preparation room of No. 7 shield room. (23 deg.C./ 36 %RH)

*. _ Chart of the worst duty cycle for each operation mode in right and in follows.

on time/1 cycle=(1.399/4.399) s

10
1
12

n Analyzer - Swept SA
W R R |S08 AC SENSEIN ALIGNAUTO 06:32.05 AM Aug 13, 202
. Avg Type: Log-Pwr 555
[Marker 3 A 4.39876 s . e e FEICERS
IFGain:Low Atten: 10 dB oET| Ls
10 dBidiv__Ref 0.00 dBm
28 Vil 73] P3n1 1
ﬁ |
} ‘
I
\ L
Center 13.560000 MHz Span 0 Hz
Res BW 8 MHz #VBW 50 MHz Sweep 15.00 s (8001 pts)|
[eA] ooE] TR SCL] FUNCTION WD FUNCTION VALUE
1N 3t 4395 687 dBm
2 A1 3t (A 1399s (A) 017dB
3 a3t @ 4399 s (8) 004dB
5
6
7
8
9

wsG!

sTaTus

The time of NFC poll phase(on time) is fixed and this is the normal usage.

UL Japan, Inc. Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN / +81 463 50 6400
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SECTION 6: Tissue simulating liquid

6.1  Liquid measurement
<SPC: System perfomance check>

Date F Li Target Permittivity (*.measured) Target Conductivity (*.calculated)(*3) ASAR ASAR e e"[ Liq. | Liq.
req. | Lig. iqui ti
measured q tyge e' e' Ae' | Limit e" Aend | o_tgt o Ac | Limit| Aend | 1g [ 10g °°”_e°; Lerp | Temp. |depth L'qu'dusa(gf)mndmms
require
(vYYY-MuDD) | [MHZ] [ [-] [%] | 1%12) [ [%]C )| [S/m] | [S/m] | [%] |see2) | [%](1) | [%] | [%] q, ? |ideg.ci|[mm]
2025-08-12| 13 |Head|55.00 | 53.08 [-3.5 | £10 [ 1012.3700 | begin [0.750 |0.732 [-2.4 | £10 | begin [-1.2 [-1.2 ] Yes | No [22.7 | 150 |pegin
<SAR test>
Date Fre Li Target Permittivity (*.measured) Target Conductivity (*.calculated)(*3) ASAR AsAR Te'e"[ Lig. | Lig. D -
measured 9 tlg;e e e Ae' | Limit e" Aend | o_tgt o Ao [ Limit| Aend | 1g | 10g °°”_e°; Lerp| Temp. |depth I.|qwdusa(g1e)condnmns
require
vvvneon)| MAZ | [l [] %] |eac] [ |I6CD] 1Sm] | (Sim] | %] |eaca)| oo | 191 | %1 ? | ideg.c| [mm]

2025-08-12 [ 13.56 | Head| 55.00 | 52.93 [ -3.8 | #10 | 9705940 | begin |0.750 [0.732 |-2.4 | +10 | begin [-1.1 [-1.1 Yes | No [22.7 | 150 Measured before SAR test.

*

.

Lerp: Linear interpolation, Ref.: reference

Definition of Aend.) “begin”: there are measured before SAR test; “< 24 hrs.”: SAR test has ended within 24 hours from the liquid parameter measured; “< 48 hrs.”: Since SAR
test has ended within 48 hours from the liquid parameter measured and a change in the liquid temperature was within 1 degree, liquid parameters measured on first day were
used on next day continuously; “> 48 hrs.”: Since the SAR test series took longer than 48 hours, the liquid parameters were measured on every 48 hours period and on the date
which was end of test series. Since the difference of liquid parameters between the beginning and next measurement was smaller than 5%, the liquid parameters measured in
beginning were used until end of each test series.

Calculating formula: “Aend (when, >48 hrs.) (%)~ = {(dielectric properties, end of test series) / (dielectric properties, beginning of test series) -1} x 100

The electrical properties of the liquid at <6 GHz were controlled to within 5 % even with a limit of 10 %.

(Calculating formula) 0=2xTxfxexer, where & = 8.854 E-12 [F/m], er’: Imaginary pemittivity [-], f: Frequency [Hz]

The electrical characteristics of the SAR test frequencies were measured using DAK software, DAK-3.5 and a network analyzer with the 2.4 GHz band swept at 1 MHz and the 5
GHz and 6 GHz bands swept at 5 MHz. In this way, the electrical characteristics of all test frequencies were measured directly at the individual frequencies without interpolation.
The target values refers to clause 6.2 of this report.

The coefficients in below are parameters defined in IEC/IEEE 62209-1528.
(Calculating formula4 MHz~6 GHz): ASAR(1g)= Cer xAAer + Co xAAc, Cer=7.854E-4xf3+9 402E-3x2-2.742E-2x0.2026 | Cos =9 804E-3x3-8 661E-2x2+2. 981E-2x{+0.7829

ASAR(10g)= Cer xAer + Co xAc, Cer=3456x103x3:3531x102x2+7 675x102x-0.1860 / Cos =4 479x1075x3-1 586x1022-0.1972xF+0.7717
(Calculating formula, above 6GHz):  ASAR(1g)= Cer xAgr + Co xAa, Cer=-0.198/ Co =0, ASAR(10g)= Cer xAgr + Co xAc, Cer=-0.250/Co=0
Since the ASAR values of the tested liquid had shown positive, the measured SAR was not ASAR corrected by the conservative reason.

(Calculating formula): ASAR corrected SAR (W/kg) = (Measured SAR (W/kg)) x (100 - (ASAR(%))/ 100
6.2 Target of tissue simulating liquid
Real part of the L Value of Real part of the L Value of
Fr?&llj_iezr;cy complex relative| Condg/ctvrty, Interp;au;d P), Fr?'\q#'ezr;w complex relative| Condg/ctvrty, Interpgautzd (IP),
permitivity, & o(SIM) | Extrapolated (EP) permitivity, & o(SIM) | Extrapolated (EP)

13 55.0 0.75 (E/P) 5400 35.8 4.86 (1P) INOTE: For convenience, permittivity and conductivity
2000 40.0 1.40 - 5600 355 507 (P \values are linearly interpolated for frequencies that are not
2100 39.8 149 (P 5800 353 527 - la part of the original data from Drossos et al (*a). The
2450 390 180 N 6000 351 548 EP italici%ed valugs ("\/a_lue of Interpolated (I/P), Extrapolated
2600 | 39.0 1.96 (P) 6500 | 345 6.07 EE/P% (E/P)’) were inearly interpolated between the non-

- : - - italicized (below 5800 MHz) or extrapolated (above 5800
3000 385 240 - 7000 339 6.65 (EPR) IMHz) from the non+italicized values that are immediately
5000 36.2 4.45 (P) 7500 333 7.24 (EP) labove and below these values.
5200 36.0 4.66 (/P)
*a. Drossos, A., Santomaa, V., and Kuster, N., “The dependence of electromagnetic energy absorption upon human head tissue composition in the frequency range of 300-3000

MHz,” |IEEE Trans. Microwave Theory Tech., Nov. 2000, vol. 48, no. 11, pp. 1988—1995.

6.3 Simulated tissue composition
Used O
Model No. / Product No. HBBL600-10000V6 / SL AAH U16 BC HBBL4-250V4 / SL AAH 005 AD
Frequency [MHZz] 600 to 10000 40250
Water: > 77 50 < Water <90
Ethanediol: <5.2 5 < Non-ionic detergents < 50
Sodium acids, petroleum, sodium salts:< 3 NaCl:< 2
Ingredient: Mixture [%] Hexylene Glycol: <3 Preservative: <0.1

Alkoxylated alcohol (>C1e):< 2 -
Potassium hydroxide: < 1 -
Pyridine-2-thiol 1-oxide: <0.1 -

Tolerance specification [%] +10

Manufacture Schmid & Partner Engineering AG

UL Japan, Inc. Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN / +81 463 50 6400
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SECTION 7: Measurement results

71 Measurement results
7.1.1 SAR measurement results

RF Setup |Gap| Source [Tx mode| Freq. |Duty Duty SAR1g [W/kg] (*b) Limit Setup Data
Exposure SIF photo#, plot#,
conditon| position |mm)| power mode | [MHZ] | [%] | [-] | Meas. | Asar(*a) | Report | [Wikg] |Appx1-3 | Appx2

Body Front |0 DC RFID [13.56|31.8/3.14| 0.015| N/A [ 0.047| 1.6 S$1 D1

Body Left 0 DC RFID |13.56 [31.8]3.14| 0.004| N/A ] 0.013| 1.6 S2 -
Body Right | 0 DC RFID |13.56 |31.8/3.14| 0.007 | N/A | 0.022]| 1.6 S3 -
Body Back 0 DC RFID |13.56 |31.8/3.14| 0.005| N/A [ 0.016| 1.6 S4 -
Body Top 0 DC RFID [13.56 |31.8/3.14] 0.001| N/A |[0.003| 1.6 S5 -

Body | Bottom | O DC RFID [13.56 |31.8]3.14] N/D N/A NA 1.6 S6 -

*. The highest Reported (scaled) SAR on each antenna are marked with yellow marker (x0cx), respectively.

*. Ant: Antenna; D/R: Data rate; Freq.: Frequency; Duty: Duty cycle; D.S/F: Duty Scaling Factor; Pmax: Max power (Tune-up tolerance power); Pmeas.: Measurement conducted
power; P.S/F: Power Scaling Factor; Meas.: Measurement; Appx: Appendix; Gap: It is separation distance between the device surface and the bottom outer surface of phantom;
N/D: Not Detected.

*. Al SAR tests were conservatively performed with test separation distance 0 mm.

*. During SAR test, the radiated power is always monitored by Spectrum Analyzer orfand MAIA.

*a.  Since the calculated ASAR values of the tested liquid had shown positive correction even when error was more than 5 %, the measured SAR was not converted by ASAR
correction.
Calculating formula:  ASAR corrected SAR (W/kg) = (Measured SAR (W/kg)) x (100 - (ASAR(%)) / 100, when ASAR shows negative sign.

*b.  Calculating formula:  Reported (Scaled) SAR (W/kg) = (Measured SAR (W/kg)) x (Duty scaled factor) x (Power scaled factor)
where, Duty scaled factor (D.S/F) [-]= 100(%) / (measured duty cycle, %), Power scaled factor (P.S/F) [-] = 10  ((Max.power, dBm) - (Measured power, dBm))/ 10)

7.2 Simultaneous transmission (including Co-location) evaluation
Result: _Since the EUT has single operation mode(RFID), single source and single antenna, simultaneous transmission
is not existed.

7.3 SAR Measurement Variability (Repeated measurement requirement)
Result: Since all the measured SAR are less than 0.8 W/kg (SAR(1q)), the repeated measurement is not required.

7.4  Device holder perturbation verification (SAR)
Result: _Since all the reported (scaled) SAR are less than 1.2 W/kg (SAR(1q)), the additional “device holder perturbation
verification” measurement is not considered.

7.5 Requirements on the Uncertainty Evaluation
751 SAR Uncertainty Evaluation

Decision Rule

M Uncertainty is not included.

[0 Uncertainty is included.
*. The highest measured SAR(1 g) is less than 1.5 W/kg and the highest measured SAR(10 g) is less than 3.75 W/kg. Thus, per KDB Publication 865664 D01, the extended
measurement uncertainty analysis described in IEEE 1528 is not required. The uncertainty (k=2) of SAR measurement for 13 MHz is smaller than 30 %.

UL Japan, Inc. Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN / +81 463 50 6400
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APPENDIX 2: Measurement data

Appendix 2-1: _Plot(s) of Worst Reported Exposure Value

Plot D1:

Mode: RFID CW (UID: 0 (CW)) ; Frequency: 13.560 MHz ; Test Distance: 0.00 mm

TSL parameters used: HBBL4-250V3 ; f= 13.560 MHz, Conductivity: 0.732 S/m; Permittivity: 52.9

DASY8 Configuration: - Electronics: DAE4 - SN626 (Calibrated: 2025-01-13) / - Phantom: ELI V8.0 (20deg probe filt) ; Serial: 2161. ; Phantom section: Flat
- Probe: EX3DV4 - SN3907(Calibrated: 2025-01-29); ConvF: (13.4, 15.58, 14.86) @ 13.560 MHz/ - Software: 16.4.0.5005 (Measurement); 16.4.0.5005 (Evaluation)

Scan Setup Measurement Results
Setup items Fast Area Zoom Meas. ltems Area Zoom
Grid Extents [nm] | 60.0x150.0 | 60.0x150.0 | 30.0x30.0x30.0 | psSAR 1g[Wikg] | 0.041 0.015

Grid Steps[mm] | 15.0x150 | 150x150 | 60x6.0x15 |psSAR 10g[Whkg]| 0.023 0.005

Interpolated SAR [W/kg]
0.265

SensorDistance[nm] 4.0 30 14 Power Drit[dB] [ 0.19 0.2
Graded Grid NA NA Yes pSAR Gated) | NIA 0.265
Grading Ratio NA NA 15 Power Scaling | Disabled | Disabled
MAIA monitored NA Y NA TSL Correction | No orrediion | No correction

Surface Detection | VMS+6p | VMS+6p |  VMS+6p M2/M1 [%] N/A 65.8

Dist 3dB Peak

ScanMethod | Measured | Measured | Measured [mm] NA 6.4
GridEffiecive[mm]|  N/A__ | 60.0x150.0 | 48.0x480x31.2 [SARTg Posiion (xy.z) N/A__ |165,415,-1720)

Remarks: *. Order No.: 15951622 ;*. Date tested:2025-08-12 ; Tested by: A. Oda; Tested location: UL Japan, Shonan EMC Lab. No.7 shielded room
*, Liquid temperature: 22.7 deg.C. £ 0.5deg.C. (22.7 deg.C., in check); Ambient: (22~24) deg.C./ (50~70) %RH; *. Red cubic: big=SAR(10g )/ small=SAR(1g)
*. Project file name-Measurement Group:  250812-,15951622.d8sar- 1-8/12,front

UL Japan, Inc. Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN / +81 463 50 6400
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APPENDIX 3: Test instruments
Appendix 3-1: __Equipment used
Last Calibration
Test Name | LIMS ID Description Manufacturer Model Serial Calibration Interval
Date (Month)
0.1 mol/L Sodium Kanto Chemical Co.
SAR 259562 © |37834-08 - - -
Chloride Solution(N/10) |Inc.
. Schmid&Partner
SAR 224032 |6-axis Robot et TX2-60L spe F/22/0033789/A/001  |2025/08/05 |12
Engineering AG
SAR 144882 |Attenuator Weinschel - AP 24-10-34 BY5927 202412117 |12
Technologies Corp
SAR 226051 | Confined Loop Antenna | SoN™id & Partner CLA13 1025 2025/06/19 |12
Engineering AG
DASY8 Module Schmid&Partner 9-2506F07D
SAR 224031 | SARIAPD soft Engineering AG ver.16.4.0.5005 ver.16.4.0.5005 . .
SAR 224020 |DASY8 PC Hew lett Packard HP Z4 G4 Workstation |CZC1198G21 - B
SAR 144944 ~ |D31@Acquisition Schmid&Partner DAE4 626 2025/01/13 |12
Hectronics Engineering AG
SAR 145596  |Device holder Schmid&Partner Mounting device for | 2025/08/05 |12
Engineering AG transmitter
Dielectric assessment kit] Schmid&Partner 9-0EE103A4
SAR 144886 soft Engineering AG DAK ver.3.0.6.14 ver.3.0.6.14 ) )
SAR 201968 | Digital thermomoter HANNA Checktemp-4 A01310946111 2024/08/10 |12
SAR 146323 | Digtal thermometer LKMelectonic DTMB000 3171 2024/08/10 |12
SAR 145466 | Directional Coupler WERLATONE C5086-10 81074 2025/04/04 |12
SAR 146235  |Dosimetric E-Field Probe [SCNMid&Partner EX3DV4 3907 2025/01/29 |12
Engineering AG
Bectro-Optical Schmid & Partner
SAR 224026 Converter Engineering AG BOCE-60 1027 ) )
SAR 224034 |Flat Phantom Schmid&Partner ELIV8.0 2161 2024/08/05 |12
Engineering AG
SAR 259561 H.eatli Tissue Simulating Sch.mld&lPartner HBBL4-250V3 B R R
Liquid Engineering AG
SAR 145358 | Insertion Unit Rohde & Schwarz URV5-Z4 828208/010 2024112/16 |12
SAR 147482 |Insertion Unit Rohde & Schwarz URV5-Z4 828208/009 2024112/16 |12
SAR 224027 |Light Beam Unit Schmid & Partner LIGHTBEAM-85 2069 - -
Engineering AG
SAR 224025  |Measurement Server | oohmid & Partner DASYS Measurement |44, 202501/28 |12
Engineering AG Server
SAR 224028 Modulation & Audio Sch.mld & Partner MAIA 1582 R B
Interference Analyser |Engineering AG
SAR 225155  |Mounting Platform Schmid & Partner MPBE-TX2-60L Basic |- . .
Engineering AG
SAR 146258  |Netw ork Analyzer :;iys ight Technologies |7 5pg US39171777 2024110110 |12
SAR 146089 |Pow er Meter Rohde & Schwarz NRVD 829268/039 2025/01/14 |12
SAR 146265  |Pow er Meter :f::ys ight Technologies |z 41a5 MY 45109229 2024/09/11 |12
SAR 146278  |Pow er Sensor :;iys ight Technologies | =304 MY 41498833 2024/09/11 |12
SAR 250148  |Probe Schrmid & Partner DAK-12 1197 2025/06/17 |12
Engineering AG
SAR 145609 | RF Pow er Amplifier Amplifier Research | 75A250 330791 2025/04/11 |12
SAR 224023  |Robot Controller Schmid & Partner CS9spe-TX2-60 F/22/0033789/C/001 |- N
Engineering AG
SAR 145087  |Ruler(100x50mmL)  |SHINWA 12101 - 2025/02/14 |12
SAR 144993 |Ruler(300mm) SHINWA 13134 - 2025/02/14 |12
SAR 146424 Search coil Langer RF-R 400-1 02-0628 - -
SAR 145805  |Signal Generator :;iys'gm Technologies |\181a MY 48181112 2024/09/09 |12
SP2 Manual Control Schmid&Partner
SAR 227155 D21144507 C 22066839 - -
Pendant Engineering AG
SAR 146176 |Spectrum Analyzer ADVANTEST R3272 101100994 - -
SAR 146223 | Spectrum Analyzer :;iys ight Technologies |\6104_526 MY 48031482 2024/10118 |12
SAR 191844  |Thermo-Hygrometer  |CUSTOM. Inc CTH-201 B 2024/08/10 |12
SAR 144086 | nermo-Hygrometer e 1 kERYOKI SK-L200THIa/SK-LTHlle- | 155 46108169 2024/08/10 |12
data logger 2
SAR 23gs57 | mermo-Hygrometer ) o o moany AD-5696 990127766 2024/08/10 |12
data logger

*Hyphens for Last Calibration Date and Cal Int (month) are instruments that Calibration is not required (e.g. softw are), or instruments
checked in advance before use.

The expiration date of the calibration is the end of the expired month.
As for some calibrations performed after the tested dates, those test equipment have been controlled by means of an unbroken chains of

calibrations.

All equipment is calibrated with valid calibrations. Each measurement data is traceable to the national or international standards.

Test tem:

SAR: Specific Absorption Rate

UL Japan, Inc. Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN / +81 463 50 6400
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Appendix 3-2: Measurement System

Appendix 3-2-1: SAR Measurement System

These measurements were performed with the automated near-field scanning system DASY8 from Schmid & Partner
Engineering AG (SPEAG). The system is based on a high precision robot), which positions the probes with a positional
repeatability of better than + 0.03 mm. Special E- and H-field probes have been developed for measurements close to
material discontinuity, the sensors of which are directly loaded with a Schottky diode and connected via highly resistive
lines to the data acquisition unit. The SAR measurements were conducted with the dosimetry probes EX3DV4
(manufactured by SPEAG), designed in the classical triangular configuration and optimized for dosimetric evaluation.
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The DASY8 SAR/APD system for performing compliance tests consist of the following items:

@ 6-axis robotic arm (Staubli TX2-60L) for positioning the probe

® Mounting Platform for keeping the phantoms at a fixed location relative to the robot

® Measurement Server for handling all time-critical tasks, such as measurement data acquisition and supervision of
safety features

EOC (Electrical to Optical Converter) for converting the optical signal from the DAE to electrical before being
transmitted to the measurement server

LB (Light-Beam unit) for probe alignment (measurement of the exact probe length and eccentricity)

SAR probe (EX3DV4 probes) for measuring the E-field distribution in the phantom. The SAR distribution and the
psSAR (peak spatial averaged SAR) are derived from the E-field measurement.

SAR phantom that represents a physical model with an equivalent human anatomy. A Specific Anthropomorphic
Mannequin (SAM) head is usually used for handheld devices, and a Flat phantom is used for body-wom devices.
TSL (Tissue Simulating Liquid) representing the dielectric properties of used tissue, e.g. Head Simulating Liquid, HSL.
DAE (Data Acquisition Electronics) for reading the probe voltages and transmitting it to the DASY8 PC.

Device Holder for positioning the DUT beneath the phantom.

MAIA (Modulation and Interference Analyzer) for confirming the accuracy of the probe linearization parameters
Operator PC for running the DASY8 software to define/execute the measurements

System validation kits for system check/validation purposes.

UL Japan, Inc. Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN / +81 463 50 6400
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Platforms |

The platform is a multi-phantom support structure made of a wood and epoxy composite (€ = 3.3 and loss tangent &
<0.07). Itis a strong and rigid structure transparent to electric and magnetic fields (nonmetallic components).

TX2-60L robot, CS9 robot controller |

eNumberof Axes : 6 eRepeatability : £0.03mm eManufacture : Staubli

DASY8 Measurement server

The DASY8 Measurement Server handles all time critical tasks such as acquisition of measurement data, detection
of phantom surface, control of robot movements, supervision of safety features.
eManufacture : Schmid & Partner Engineering AG TX2-60L

Data Acquisition Electronic (DAE) |

The DAE is used to acquire the probe sensor voltages and transfer them to the DASY8 Measurement Server, and
to report mechanical surface detection and probe collisions. The DAE consists of a highly sensitive electrometer-
grade preamplifier with auto-zeroing, a channel and gain-switching multiplexer, a fast 16-bit AD-converter, and a
command decoder with a control logic unit. Transmission to the DASY8 Measurement Server is accomplished
through an optical downlink for data and status information and an optical uplink for commands and the clock. The
mechanical probe mounting device includes two different sensor systems for frontal and sideways probe contacts
used for mechanical surface detection and probe collision detection.

eMeasurement Range: 1 pV to>200 mV (2 range settings: 4 mV (low), 400 mV (high))

elnput Offset voltage  : <1 pV (with auto zero) elnput Resistance : 200 MQ

eBattery operation : >10 hrs. (with two rechargeable 9 V battery)

eManufacture : Schmid & Partner Engineering AG

Electro-Optical Converter (EOC8-TX2-60L)

The Electrical to Optical Converter (EOCB8) supports as data exchange between the DAE and the measurement
server (optical connector) and data acquisition based on Ethemet protocol.
eManufacture : Schmid & Partner Engineering AG

“Light beam switch

Light Beam Switch “EDASYS

o
The light beam unit allows automatic “tooling” of the probe. During the process, the actual position of the probe tip — | ]
with respect to the robot amm, as well as the probe length and the horizontal probe offset, are measured. The
software then corrects all movements within the measurement jobs, such that the robot coordinates are valid for the o
probe tip. The repeatability of this process is better than 0.1 mm. If a position has been taught with an aligned probe, e ;
the same position will be reached with another aligned probe within 0.1mm, even if the other probe has different T
dimensions. During probe rotations, the probe tip will keep its actual position.

—

eManufacture : Schmid & Partner Engineering AG

| SAR measurement software [l
eSoftware version : Refer to Appendix 3-1 (Equipment used) eManufacture : Schmid & Partner Robot '
Engineering AG

| E-Field Probe
oModel : EX3DV4 eFrequency : 4 MHz to 10 GHz, Linearity: +0.2 dB (30 MHz to 10 GHz)

oConstruction : Symmetrical design with triangular core, Built-in shielding against static charges, PEEK
enclosure material (resistant to organic solvents, e.g., DGBE).
CF . Refer to calibration data of Appendix. (CF: Conversion Factors)
eDirectivity : +0.1 dBin TSL (rotation around probe axis)/ + 0.3 dB in TSL (rotation normal to probe axis)
eDynamic Range : 10 pVW/g to > 100 mW/g; Linearity: + 0.2 dB (noise: typically < 1 pW/g)
eDimension  : Overall length: 330 mm (Tip: 20 mm)/ Tip diameter: 2.5 mm (Body: 12 mm)
Typical distance from probe tip to dipole centers: 1mm

eApplication  : High precision dosimetric measurement in any exposure scenario (e.g., very strong gradient |
fields). Only probe which enables compliance testing for frequencies up to 6 GHz with precision ofj
better 30%. |
eManufacture : Schmid & Partner Engineering AG ELI flat phantom
[ ELIPhantom |

The ELI phantom is used for compliance testing of handheld and body-mounted wireless devices in the frequency
range of 4 MHz to 10 GHz. ELI is fully compatible with the IEC/IEEE 62209-1528 standard and all known tissue

simulating liquids. .f

«Shell Thickness : 2.0+ 0.2 mm (bottom plate) eDimensions : 600 mm x 400 mm (oval) (volume: Approx. 30 liters)
eManufacture : Schmid & Partner Engineering AG

Device

ELIV8.0 phantom shell has optimized pretension in the bottom surface during production, such that the phantom is
more robust and with reduced sagging.
eModel Number : ELIV8.0 flat phantom #Shell Material : Vinyl ester, fiberglass reinforced (VE-GF)
holder

Device Holder, Laptop holder, support material

Accurate device positioning is crucial for accurate and repeatable measurements. The positions in which the devices
must be measured are defined by the standards. The device holder is designed to cope with the different positions
given in the standard. It has two scales for device rotation (with respect to the body axis) and device inclination (with '

respect to the line between the ear reference points). The rotation center for both scales is the ear reference point
(ERP). Thus the device needs no repositioning when changing the angles. The DASY device holder is constructed
of low-loss POM material having the following dielectric parameters: relative permittivity €=3 and loss tangent 8=0.02.
The amount of dielectric material has been reduced in the closest vicinity of the device, since measurements have
suggested that the influence of the clamp on the test results could thus be lowered.

Device holder: In combination with the ELI phantom, the Mounting Device enables the rotation of the mounted Laptop
transmitter device in spherical coordinates. Transmitter devices can be easily and accurately positioned. The holder
low-loss dielectric urethane foam was used for the mounting section of device holder.
eMaterial : Polyoxymethylene (POM) eManufacture: Schmid & Partner Engineering AG

[0 Laptop holder: A simple but effective and easy-to-use extension for the Mounting Device; facilitates testing of
larger devices (e.g., laptops, cameras, etc.) according to IEC/IEEE 62209-1528.
eMaterial : Polyoxymethylene (POM), PET-G, FoameManufacture: Schmid & Partner Engineering AG
Support form: Urethane foam

UL Japan, Inc. Shonan EMC Lab.
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Data storage and evaluation (post processing)

The uplink signal transmitted by the DUT is measured inside the TSL by the probe, which is accurately positioned at a precisely known
distance and with a normal orientation with respect to the phantom surface. The dipole / loop sensors at the probe tips pick up the signal
and generate a voltage, which is measured by the voltmeter inside the DAE. The DAE retums digital values, which are converted to an
optical signal and transmitted via the EOC to the measurement server. The data is finally transferred to the DASY8 software for further
post processing. In addition, the DASY8 software periodically requests a measurement with short-circuited inputs from the DAE to
compensate the amplifier offset and drift. This procedure is called DAE zeroing.

The operator has access to the following low level measurement settings:

« the integration time is the voltage acquisition time at each measurement point. It is typically 0.5 s.

« the zeroing period indicates how often the DAE zeroing is performed.

In parallel, the MAIA measures the characteristics of the uplink signal via the air interface and sends this information to the DASY8
software, which compares them to the communication system defined by the operator. A waming is issued if any difference is detected.

The measurement data is now acquired and can be post processed to compute the psSAR1g /89 /10g.

The measured voltages are not directly proportional to SAR and must be linearized. The formulas below are based on [1] ¢*1).

The measured voltage is first linearized using the (a, b, ¢, d) set of parameters specific to the communication system and sensor:
d

, 1 010
Vcompi =U;+Uf- d
cp;
with  Veompi = compensated voltage of channel i (V) (i=xy,2)
Ui = input voltage of channel i (uV) (i=xy2)
d =PMR factord (dB) (Probe parameter)
dcpi = diode compression point of channel i (V) (Probe parameter, i= x,y,z)

VcompidB\/#—V =10- lOglo(Vcompi)

_ b;—10log;o (Vcompi))2

corry=a;-e Ci
with  corj = correction factor of channel i (dB) (i=xy2)
Veompias,fy) = compensated voltage of channel i (dB,/1V) (i=xy.2)
aj = PMR factor a of channel i (dB) (Probe parameter, i= x,y,z)
bj =PMR factor b of channel i (dB,/uV) (Probe parameter, i= x.y,2)
ci =PMR factor c of channel i (-) (Probe parameter, i= xy,z)

The voltage Vig ) is the linearized voltage in dB,/uV):

VidBJy_V = VcompidB‘/#—V — CorT;j
with Vi /y) = linearized voltage of channel i (dB,/uV) (i=xy,2)
Veompias fy) = compensated voltage of channel i (dB,/uV) (i=xy2)
Corj =PMR factor a of channel i (dB) (i=xy,2)
Finally, the linearized voltage is converted in pV :
Vi
dB/uV
V;=10 10
with  Vj = linearized voltage of channel i (V) (i=xy,2)
Veompias fy) = linearized voltage of channel i (dB,/uV) (i=xy.2)
The Field data for each channel are calculated using the linearized voltage:
Vi
E-fieldprobes: E; = Normg-ConvF
with  Vj = linearized voltage of channel i in uV (i =xy.2)
Normj = sensor sensitivity of channel i in uV/(V/m)2 for E-field Probes (i =xy.2)
ConvF = sensttivity enhancement in solution
Ei = electric field strength of channeliin V/im (i=xy,2)

The RMS value of the field components gives the total field strength (Hermitian magnitude) :

Eior = /E,§+E§ + E2

The E-field data value is used to calculate SAR :

SAR = EZ - ——
Tt 541000
with  SAR = local specific absorption rate in mW/g
Etot = total field strength in V/im
o = conductivity in [<¥m] or [S/m]
o = equivalent tissue density in g/em3

Note: The resulting linearized voltage is only approximated because the probe UID is used 0 (CW) for the test signal in this test report.

(*1) [1] Jagadish Nadakuduti, Sven Kuehn, Marcel Fehr, Mark Douglas Katja Pokovic and Niels Kuster, “The Effect of Diode Response of electromagnetic
Field Probes for the Measurements of Complex Signals.” IEEE Transactions on Electromagnetic Compatibility, vol. 54, pp. 1195-1204, Dec. 2012.
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Appendix 3-2-2: SAR system check results
*. Priorto the SAR assessment of EUT, the Daily check was performed to test whether the SAR system was operating within its target of +10 %. The Daily
check results are in the table below.
Liquid type: Head | Lig. | ASAR Pin SAR (1g) [W/kg] (*b) SAR (10g) [W/kg] (*b) Dev.
Freq.| Meas.| 1g | 10g Meas.| 1W | Target (*c) | Dev.[%] | Pass|Meas.| 1W | Target (*c)| Dev.[%] | Pass| limit
[MHZ]| date | [%] | [%] | [#8m] | (*a) [scaled| CAL. [STD]|CAL.[STD| ? (*a) |scaled|CAL.| STD| Cal. |STD| ? [%]
2025-08-12 | 13 [08-12]-1.2]-1.2] 30 |0.484| 0.49 |0.518[0.516|-5.4 |-5.0 | Pass| 0.31 | 0.314]0.326]/0.331]|-3.7 [-5.1 | Pass| £10

*. Freq. Frequency, Meas.: Measurement, CAL.: Value of Calibration, STD: Value of Standard, Dev. Deviation.

Date

*a. The Measured SAR value is obtained at 1 W. — I&: N

*b.  The measured SAR value of Daily check was compensated for tissue dielectric deviations (ASAR) and scaled to \ ——
1W of output power in order to compare with the manufacture's calibration target value which was normalized. /\
ASAR corrected SAR (1g) (W/kg) = (Measured SAR(1g) (W/kg)) x (100 - (ASAR1g(%))/ 100 { \ N
ASAR corrected SAR (10g,8g) (W/kg) = (Measured SAR(10g,8g) (W/kg)) x (100 - (ASAR10g(%))/ 100 i t;,=1

*c.  The“CAL.” target value is a parameter defined in the calibration data. \

Figure. Test setup for the UM

system performance )
check (example)

Appendix 3-2-3: SAR system check measurement data
Photographs of Liquid depth

150 mm (Head, 2025-08-12)

Dipole: CLA-13 - SN1025 ; Mode: CW(0) ; Frequency: 13.000 MHz ; Test Distance: 0 mm (dipole to liquid); Power setting: 30.0 dBm

TSL parameters used: HBBL4-250V3 ; f= 13.000 MHz; Conductivity: 0.732 S/m; Pemittivity: 53.1

DASY8 Configuration: - Electronics: DAE4 - SN626(Calibrated:2025-01-13)/ - Phantom: ELI V8.0 (20deg probe filt) ; Serial: 2161. ; Phantom section: Flat

- Probe: EX3DV4 - SN3907(Calibrated: 2025-01-29); ConvF: (13.4, 15.58, 14.86) @ 13.000 MHz/ - Software: 16.4.0.5005 (Measurement); 16.4.0.5005 (Evaluation)

Scan Setup Measurement Results
Setup ltems Fast Area Zoom Meas. ltems Area Zoom
Grid Extents [mm] | 40.0x000 | 400x900 | 30.0x300x300 | psSAR1g[Wikg] 0512 0.484
Grid Steps[mm] | 10.0x150 | 10.0x150 6.06.0x15 psSAR10g [Wikg] 0416 0.310
SensorDistance[mm]| 4.0 30 14 Power Drift [dB] 0.10 0.06
Graded Grid NA NA Yes PSAR (extrapolated) [Wkg] N/A 0912
Grading Ratio NA NA 15 Power Scaling Disabled Disabled
MAIA monitored NA NA NA TSL Correction No comrection No correction
Surface Detecion | VMS +6p | VMS+6p VMS +6p M2M1 [%] NA 785
Scan Method Measured | Measured Measured Dist 3dB Peak [mm] N/A 239
Grid Effective [mm] NA 40.0x900 | 30.0x30.0x312 | psSARSg [Wikg] 0428 0.327

Remarks: *. Order No.: 15951622 ;*. Date tested:2025-08-12 ; Tested by: A. Oda; Tested location: UL Japan, Shonan EMC Lab. No.7 shielded room
*, Liquid temperature: 22.5 deg.C. £ 0.5deg.C. (22.5deg.C., in check); Ambient: (22~24) deg.C. / (50~70) %RH; *. Red cubic: big=SAR(10g )/ small=SAR(1g)
*. Project file name-Measurement Group:  250812-,15951622.d8sar- SPC Measurement Group

UL Japan, Inc. Shonan EMC Lab.
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Appendix 3-3: Measurement Uncertainty

| Uncertainty in the measured value of 1 g or 10 g psSAR from a DUT(13 MHz)

Input quantit; Unc. . " u(xi) = ci ci ui(1 ui(10
Symbol | (sourcz of(:mcert'rlllimy) | [%] | Dist Div a(i(i)zq | (19) | (10 g) | [(%]9) | ([%]9)
Measurement Sy stem Errors
CF Probe Calibration + | 133 N 2 6.65 1 1 +6.65 +6.65
CFdrift Probe Calibration Drift + 1.7 R 1.73 0.98 1 1 +0.98 +0.98
LIN Probe Linearity + 4.7 R 1.73 2.71 1 1 +2.71 +2.71
BBS Broadband Signal + 0.0 R 1.73 0.00 1 1 +0.00 +0.00
1SO Probe Isotropy + 7.6 R 1.73 4.39 1 1 +4.39 +4.39
DAE Other Probe+Electronic + 0.7 N 1 0.70 1 1 +0.70 +0.70
AVB RF Ambient + 1.8 N 1 1.80 1 1 +1.80 +1.80
Asys Probe Positioning + 0.6 N 1 0.63 0.34 0.34 +0.21 +0.21
DAT Data Processing + 1.2 N 1 1.15 1 1 +1.15 +1.15
Phantom and Device Errors
LIQ(0) Conductivity (meas.) + 2.5 N 1 2.50 0.78 0.71 +1.95 +1.78
LIQ(To ) Conductivity (temp.) + 2.7 R 1.73 1.56 0.78 0.71 +1.22 +1.11
EPS Phantom Permittivity + 14.0 R 1.73 8.08 0.25 0.25 +2.02 +2.02
DIs Distance DUT — TSL + 2.0 N 1 1.99 2 2 +3.98 +3.98
Dxyz Device Positioning + 1.0 N 1 1.00 1 1 +1.00 +1.00
H Device Holder + 3.6 N 1 3.60 1 1 +3.60 +3.60
MOD DUT Modulationm + 2.4 R 1.73 1.39 1 1 +1.39 +1.39
TAS Time-av erage SAR + 0.0 R 1.73 0.00 1 1 +0.00 +0.00
RFdrift DUT drift + 4.7 N 2 2.35 1 1 +2.35 +2.35
VAL Val Antenna Unc.val + 0.0 N 1 0.00 1 1 +0.00 +0.00
RFin Unc. Input Power val + 0.0 R 1.73 0.00 1 1 +0.00 +0.00
Correction to the SAR results
C(g, 0) Deviation to Target + 1.9 N 1 1.90 1 0.84 +1.90 +1.60
C(R) SAR scaling + 0.0 R 1.73 0.00 1 1 +0.00 +0.00
u(ASAR) Combined Uncertainty +11.3 +11.2
u Expanded Uncertainty +22.6 +22.4
| Uncertainty in the system check value of 1 g or 10 g psSAR(13 MHz) |
Input quantit, Unc. . " u(xi) = ci ci ui(1 ui(10
Symbol (sourcg of‘:ncert:inty) | %] | Dist  Div a(ii);qi | (g (10 g) | [(%]g : | ([%19)
Measurement Sy stem Errors
CF Probe Calibration + 13.3 N 2 6.65 1 1 +6.65 +6.65
CFdrift Probe Calibration Drift + 1.7 R 1.73 0.98 1 1 +0.98 +0.98
LIN Probe Linearity + 4.7 R 1.73 2.71 1 1 +2.71 +2.71
BBS Broadband Signal + 0.0 R 1.73 0.00 1 1 +0.00 +0.00
1SO Probe Isotropy + 4.7 R 1.73 2.71 1 1 +2.71 +2.71
DAE Other Probe+Electronic + 0.7 N 1 0.70 1 1 +0.70 +0.70
AVB RF Ambient + 1.8 N 1 1.80 1 1 +1.80 +1.80
Asys Probe Positioning + 0.6 N 1 0.63 0.34 0.34 +0.21 +0.21
DAT Data Processing + 0.6 N 1 0.58 1 1 +0.58 +0.58
Phantom and Device Errors
LIQ(o) Conductivity (meas.) t| 25 N 1 2.50 0.78 0.71 +1.95 +1.78
LIQ(To ) Conductivity (temp.) | 27 R 173 156 0.78 0.71 +1.22 +1.11
EPS Phantom Permittivity + 14.0 R 1.73 8.08 0.25 0.25 +2.02 +2.02
DIS Distance DUT - TSL + 2.0 N 1 1.99 2 2 +3.98 +3.98
Dxyz Device Positioning + 0.0 N 1 0.00 0 0 +0.00 +0.00
H Device Holder + 0.0 N 1 0.00 1 1 +0.00 +0.00
MOD DUT Modulationm + 0.0 R 1.73 0.00 1 1 +0.00 +0.00
TAS Time-average SAR + 0.0 R 1.73 0.00 1 1 +0.00 +0.00
RFdrift DUT drift + 2.5 N 2 1.25 1 1 +1.25 +1.25
VAL Val Antenna Unc.val + 3.2 N 1 3.20 1 1 +3.20 +3.20
RFin Unc. Input Power val + 1.5 R 1.73 0.84 1 1 +0.84 +0.84
Correction to the SAR results
C(g, 0) Deviation to Target + 1.9 N 1 1.90 1 0.84 +1.90 +1.60
C(R) SAR scaling + 0.0 R 1.73 0.00 1 1 +0.00 +0.00
u(ASAR) Combined Uncertainty +10.3 +10.2
u Expanded Uncertainty +20.5 +20.3

*. This uncertainty budgetis suggested by IEC/IEEE 62209-1528 and determined by SPEAG, DASY8 Module SAR Manual, 2024-05 (Chapter 6.3, DASY8
Uncertainty Budget for Hand-held/Body-wom Devices, Frequency band: 4 MHz to 300 MHz range).
*._ Table of uncertainties are listed for ISO/IEC 17025.

*. Although this standard determines only the limit value of uncertainty, there is no applicable rule of uncertainty in this. Therefore, the results are derived
depending on whether or not laboratory uncertainty is applied.

UL Japan, Inc. Shonan EMC Lab.
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Appendix 34: Calibration certificates

LIMS ID Description Type/Model Serial Number | Manufacture

146235 Dosimetric E-Field Probe EX3DV4 3907 SPEAG
Calibration Laboratory of e, S Schwelzerischer Kalibrisrdienst
Schmid & Partner S ¢ Service suisse d'étalonnage

. % Servizio svizzero di taratura

Engineering AG e T S Swiss Calibration Service
Zeughausstrasse 43, 8004 Zurich, Switzerland LR
Acoredited by the Swiss Accreditation Service [SAS) Accreditation No.: SCS 0108

The Swiss Accreditation Service Is one of the signatories 1o the EA
Multilateral Agreement for the recognition of calibration certificates

r B
ciient | UL Shonan | Centificate No. EX-3907_Jan25
Hiratsuka, Japan !
CALIBRATION CERTIFICATE |
Object EX30DV4 - SN:3907
Calivration procedure(s) QA CAL-01.v10, QA CAL-12v10, QA CAL-14.:7, QA CAL-23.v8,
QA CAL-25v8

Calibration procedure for dosimetric E-field probes

Callbration date January 28, 2025

This calibration certificate dbcumanl; tha traceability to national standards, which realize the physical units e measuremants (51).
The measurermerts and the uncertainties with confidenca probakdity are given on the lollowing pages and are part of the cartificale

All calibrations have been conducted in the closed laboratory faciity: environment temperature (22 -+ 3)°C and humidity < 705,
Celibration Equipment used (M&TE aritical for calibration)

[ Primary Standards L[»] Callbration Date (Cartificate Mo Eched Cal |
Power Sensor RES NAP-33T | SNITO0BET | 26-Mar-24 (No. 217-04038) | Mar-25

| Shorl [SEOTH] + Aftenuator [SS020 SNILTNS | 26-Mar-2d (No 27704048 0000 T WErEs |
OCF DAR-1Z SN 1016 | 24-Sept-24 [No. OCP-DRR12-1016_Sepdd) SepEs |

| OCF DAR-3.5 BN 1245 | 25-5epl24 (Mo, OCP-DARD 5 1245 Sendd) ]

| Relerence Probe EXI0VE SN: 7348 10-Jan- B 1 Jan-26 -1

__ﬁﬁEf ] =1L R O7-Now-24 [No, DAE4-1301 Foowid]) Hov-75
Secondary Standards 18] Chack Date | house) | Sched. Check |
ACAF 2020 Calbrafion Box SWL1404 | 50-5ept-24 (Mo Reporl_ACAPZ020E-Cave_202408303] | Sep2s |

Mame Function Sigraiu
Calibrated by Jefiray Katzman Lebaratory Technigian j —

Approved by Swven Kihn Tachnical Manager

= ’ Issued: January 29, 2025
This calibration certificale shall not be reproduced excapt in full without written approval of the laborabory,

Certificate Mo: EX-3807_Jan25 Page 1 of 22
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Calibration Laboratory of e, s :chw'merhmer Kallbrierdiens!
. AL ervice suisse d'alalonnage
Eﬁhrﬂ:‘eﬁ Paﬂer iﬁ c Servizlo svizzero di 1aratura
gl ing T S Swiss Calibration Service
Zeughausstrasse 43, 8004 Zurich, Switzerland '#.,gﬁﬁ"
Accredited by the Swiss Accreditation Service (SAS) Accreditation No.: SCS 0108

The Swiss Accreditation Service iz one of the signatories to the EA
Muitilateral Agreement for the recognition of calibration cerilficates

Glossary

T5L tissue simulating liquid

MNORM:x. vz sengitivity in free space

ComwvF sensilivity in TSL / NORMz, .2

DCP diode compresslon paint

CF crest factor (1/duty_cycle) of the AF signal

ABCD madulation dependent linearization parameters

Polarization @ rotation around probe axis

Palarization ) rotation around an axis that is in the plane normal to probe axis (at measurement center), i.e., 9=0is

narmal to probe axis
Connector Angla  infarmation used in DASY system to align probe sensor X to the robot coordinate system

Calibration is Performed According to the Following Standards:

a) |IEC/IEEE 62209-1528, "Measurement Procedure For The Assessment Of Speacilic Absorption Rate OF Human Exposure
To Radio Frequency Fields From Hand-Held And Body-Worn Wireless Commurication Devicss — Part 1528: Human
Models, Instrurmnentation And Procedures (Frequency Range of 4 MHz to 10 GHz)", COctober 2020.

b) KDB 865664, “SAR Measuremen! Requiremenis for 100 MHz to 6 GHz"

Methods Applied and Interpretation of Parameters:

= NORMx .z Assessed for E-field polarization & = 0 (f = 9000MHz in TEM-call; f = 1800MHz: RE22 waveguide). NOAMx .z
are only intermediate values, .., the uncertainties of NORM:,y,z does not aflect the E2-field uncerfainty inside TSL (see
pelaw ConvF).

= NOAMTlx, y.2 = NORMx ¥,z * fraquency_response (see Frequency Response Chart), This linearization is implemented in
DASY4 software versions later than 4.2, The uncerainty of the frequency response is included in the stated uncertainty of
ConvF,

+ DCPyxyz: DCP are numerical linearization paramaters assessed based on the data of power sweep with CW signal. DCP
does nol depend on frequency nor meadia,

« PAR. PAR is the Peak to Average Ratio that is nol calibrated but datermined basad on the signal characteristics

* Axpz; Bx gz Cxyz; Dxyz VAxyz: A, B, C, D are numerical linearizalion parameters assessed based on the data of
power swaep for specific modulation signal. Tha parameters do not depend on freguency nor media, VR is the maximum
callbration range expressed in RMS vollage across the diode.

« ConvF and Boundary Effect Parameters: Assessed In flal phantom wsing E-field (or Temperalure Translar Standard for
! = B0 MHz) and insige waveguide using analytical field distributions based on power measuremants for f = 800 MHz. The
same setups are used for assessmeant of tha parameters applied for boundary compensation (alpha, depth) of which typical
uncertainty values are given. These parameters are used in DASY4 soltware 10 improve probe accuracy close 1o the
boundary. The sensitivity in TSL coresponds to NORMx, .z * ComvF whereby the uncertainty correspends 1o that given for
ConvF, A frequency dependent ConvF is used in DASY version 4.4 and higher which allows extending the validity from
+50 MHz te +100 MHz.

= Spherical isotropy (30 dewation from isotropy). in a fiald of low gradients realized wsing a flat phantom exposed by a patch

antenna.

Sensor Offset: The sensor ofiset coresponds to the offset of virlual measurement center from the probe tip (on probe axis).

Mo folerance requirad.

« Connector Angle: The angle is assassed using the information gained by datermining the NOAMy {no uncertainty required)

Certificate No: EX-3907 _Jan25 Page 2 of 22
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EX3DV4 - SN:3907 January 29, 2025
Parameters of Probe: EX3DV4 - SN:3907
Basic Calibration Parameters
Sensor X Sensor Y ' Sensor Z Unc (k =2)
Morm {uviivim)?) A 0,59 0.64 0.55 +10.1%
DCP (mv) B 109.6 1074 109.2 +4.7%
Calibration Results for Modulation Response
uio Communication System Name A B . C D VR Max Max
dB | dB v dB | mV | dew. | UncE
k=2
0 CW X | 000 0.00 T.00] 0.00 [ 1437 | £12% | x4.7%
Y| o.00 0.00 100 126.43 |
Z | 0.00 0.00 1.00 135.0
10352 | Pulse Wavelorm [200Hz, 10%) X 1.72 61.50 6.91 | 10.00 600 | +3.1% | +9.6%
Y| 1.69 G1.46 6.95 &0.0
Z| 155 G0.66 6.36 60.0
10353 | Pulse Wavelorm (200Hz, 20%) X| 088 50.00 512 699 | 800 [ £25% | £+9.6%
Y| 0.83 60.00 5.22 80.0
| £ 10,00 T2.00 9.00 80.0
10354 | Pulse Wavedorm (200Hz, 407%%) X| 045 60.00 414 308 O50 | £1.0% | +0.6%
¥ B.O00 70,00 7.00 85.0
£ 200 54,00 5.00 | 25.0
10355 | Pulse Wavelorm [200Hz, 60%) X[ 1354 14B.47 374 222 | 1200 | +1.8% | £9.6%
IY | 1240 151.68 591 120.0
L1079 [ 15670 1112 120.0
10387 | GPSK Waveform, 1 MHz X 049 61.81 11.12 1.00 | 150.0 | £3.6% | +0.6%
Y| 052 2,56 11.37 150.0
Z| 048 G250 11.68 150.0
10388 | QPSK Waveform, 10 MHz X 122 | ed57 1285 | 0.00 | 1500 | £1.069 | £9.6% |
¥ 127 | a8 1314 BEE
2 124 B530 | 1335 150.0
| 10396 | 64-0AM Wavelorm, 100kHz X 1.74 B4.56 1544 | 3071 | 7500 | #0989 | +9.6%
Y| 174 BATR | 1ETA 150.0
Z .73 &4 83 1582 150.0
10388 | 64-CAM Wavelorm, 40 MHz ¥|ETE £5.95 1468 0.00 | 1500 | £1.6%  +£9.6% |
Y] 279 BE.00 1477 150.0
Z| 275 B6.16 1488 LI
10474 | . 40 MHz X| 389 o577 | 14.91| 000 150.0 | £2.8% | +0.6%
Y| 378 6h.B2 15.09 1500 |
| Z| 368 Bo.B6 | 1504 1E0.0

Mote: For detalls on UID parameters see Appendix

The reported uncertainty of measurement is staled as the standard uncertainty of measurement multiplied by the coverage
factar k=2, which for & normal distribution coresponds 1o a coverags probability of approximately 95%.

* The uncertainfies of Morm K.Y, Z do nat altect the EZ figad uncertainty ingide TSL (see Pages 5 and )
Limearization parameter urcartainty for maximum Specifiad fekd srengih.
Ungeriainty is determined using the max. deviation Iram linear respanse applying rectangular distribulicn and is expressed for the square of the lield value

Certificate No: EX-3907_Jan25
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EX30V4 - SM:3907 January 29, 2025

Parameters of Probe: EX3DV4 - SN:3907
Sensor Model Parameters

(9] [+] « T T2 T3 T4 T5 T
iF fF y-1 msV-2 msV-! ms v-2 y-1
X 87 §1.39 a1.80 451 0.00 4,80 062 0.00 1.00
¥ 9.5 68.24 32 56 478 oo | 4B2 0.56 0.00 1.00
z B.8 61.68 .9 422 0.00 480 0.58 0.00 1.00

Other Probe Parameters

Sensor Arrangement T Triangular
Caonnector Angle 30.8°
Mechanical Surface Detection Mode enabled
Optical Surface Detection Mode disabled
Probe Overall Length 337 mm
Frobe Body Diameter 10 mm
Tip Length amm
ﬁp _Dlamnlar 2.5mm
Probe Tip to Sensor X Calioration Paint 1mm
Probe Tip to Sensor ¥ Calibration Point  imm
Probe Tip 1o Sensor Z Calibration Point 1mm
| Recommended Measurement Distance from Surace ' 1.4mm

Mote: Measurement distance from surlace can be increased o 3-4 mm for an Aras Scan job

Caortificate No: EX-3907 Jan25 Page 4 of 22
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EX30Ve - SN:3307 January 28, 2025

Parameters of Probe: EX3DV4 - SN:3907

Calibration Parameter Determined in Head Tissue Simulating Media

|1 {MHz) Relative | Conductivity" | ConvFX | ConvFY | ConwFZ | Alpha® | Depth® | UncH

| Permittivity® (Sim) {mmj (k=2)
2450 3.2 1.80 6.81 £.96 B.91 0.31 127 | +11.0%
5250 359 4.71 501 5.12 5.08 0.28 127 | +13.1%
5600 5.5 5.07 457 4.77 473 0.26 127 | +131%
5800 353 5.27 4.56 4.66 463 0.25 127 | +13.1%

C Froquancy vallity abave 300 MHz of 4100 MHz anly apgies for DASY vé.4 and higher (see Page 2}, siss il is restrictad o £50 MHz. The uncartany |5 tha
RSS of the Convf® uncerlzinty at calbration frequency and the uncertalnty for e iIndicalad frequency band. Frequancy validity below 300MHz ig £10, 25,
40, 50 and TOMHE lor ConvF assessments at 30, 84, 188, 150 and 220 MHz respectively. Validity of ConvF assessed &t 6 MHz Is 4-8 MHz, and ComwF

pasaaged &l 13 MH: & B8-19MHz. Above 5GHE 1naq..|ancy ualin‘it',laan e etended o +110 MHz

F Tha probes are calibrated using tesue simulating Igukds (TSL) that deviale for c and o by less than 25% from tha tanget valuse (ypically bettar than =3%)

and ara vakd for TSL with devialions of up 1o 410% I SAR comection is applied.

5 pipna/Dapih are determingd during calbralion, SPEAG warrants hat the remaining deniation due o the boundary efiect afler compensafion is always loss
Ihan 1% far requancies below 3 GHz and below £2% for equencies betwean 3-6 GHz a1 any distance larger than hall the probe fig diametar from the

baundary.

H The stated uncertainty is the iotal calbration uncertzinty (k = 2) of Marm.ComE. This |s eguivalant ta the unearizinly samganent with B symbol CF in

Tabile 8 of IEC/NEEE B2209-1528:2020,

Certificate No: EX-3307_Jan25 Page 5 of 22
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EX30W4 - BN-3907 January 29, 2025

Parameters of Probe: EX3DV4 - SN:3907
Calibration Parameter Determined in Head Tissue Simulating Media

f (MHz)® Relative Conductivity™ | ConvF X | ComFY | ComFZ Alpha® | Depth® UncH
Parmittivity™ (S/m) | {mm) (k=2)

6500 345 8.07 494 | 508 5.01 020 | 127 | +186%

C Frequancy valldity at 6.5 GHz is ~500/+700 MHz, and +700MHz at or above 7 GHz The uncertainty is the ASS of the ComvE unceriainty at caliration
frequarcy and the unceairly for the indicated Fraguency band,

F The probes are calibrated using lissun simulating iquids (TSL) that deviate lor = and o by less than $10% from the targes values (typlcally betier than +8%)
and ane vald for TSL with deviafions of up 1o 210%,.

& nipha/Depth are determined during calbratien, SPEAG warrans that the remaining doviation dus 1o the baundary etect after compensation & always less
than £1% for frequencias below 3 GHz: below £2% far frequencies between 3-6 GHz; and below =4% for fraquencias bebwesn 8-10 GHz at ary distance
largar than half the probe lip diameser rom the boundary.

H The stated uncerlainty is fe lotal cafbralion uncertainty (k = 2) of Narm-GarwF, This ts equivalant to the uncertainly component with the symiel CF in

Table 9 of [EC/IEEE 62209-1528;2020,

Certificate Mo: EX-3907 Jan25 Page 6 of 22
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Frequency Response of E-Field
(TEM-Call:ifi110 EXX, Waveguide:R22)
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Uncertainty of Frequency Response of E-fleld: +6.3% (k=2)
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Uneertainty of Asial Isotropy Assessment: £0.5% (k=2)
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Uncertainty of Linearity Assessment; £0.6% (k=2)
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Uncertainty of Spherical Isotropy Assessment: +2.6% (k=2)
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Appendix: Modulation Calibration Parameters
WD | Rev | Communication System Name Graup PAR (dB) [ Unc® k=2
[] W CW 0.00 247
10070 | CAB | SAR Valdation (Square, 100ms, 10ms} Teat 10,00 55
10011 | GAC | UMTS-FOD (WCOMA} WCDMA 281 £806
10012 | CAB | IEEE B02.11b WiFl 2.4 GiHz [DSSS, 1 Mbps) WLAN 1.87 =56
10013 | GAB | IEEE BO2.11g WiFi 2.4 GHz [DS55-0FDM, & Mbps} WLAN 2,45 B8
10021 | DAC | GSMIFDD (TDMA, GMSK) GEM 9,49 58
10023 | DAC | GPRS-FDD (TOMA, GMSK, TH 0] G5M 9.57 +0.6
10024 | DAC | GPRS-FOD (TOMA, GMSI TH 0-1] GEM 6,55 106
10025 | DAC | EDGE-FDD (TOMA, 8FSK, TH 0) GEM 12.62 66
10028 | DAC | EDGE-FDO (TOMA, 8PSK, TH 0-1) G5 5,55 08
10027 | DAC | GPRS-FOOD (TOMA, GMSH, TH 0-1-2] GEM 480 06
[ 10028 | DAG | GPRS-FO0 (TOMA, GMSK, TH 0-1.2.3] E5M 355 06
10028 | DAC | EDGE-FDD (TOMA, 8P5H, TH 0-1-8) GEM 7.78 +9.6
10030 | CAA | |EEE 802.15.1 Bletocth (GFSK, DHT) e 5.30 66
10031 | CAA | IEEE 802,151 Bugtooth (GFSK, DHd) E 187 06
10032 | CAA | TEEE 802.15.1 Blustacth (GFSK, DHS) Eluetoctl 118 56
10033 | CAA | IEEE 802.15.1 Blustocth {PY4-DOFSK, DH1) Bilustacin 7.74 186
10034 | CAA | IEEE 802.15.1 Blustooth (PV4-DGPSK, DHI) Ehietanth 453 96
10035 | CAA | IEEE 802.15.1 Bluebasth (PlE4-DOPEK, DHE) Eluatooth 3.83 1H6
| 10038 | CAA | IEEE 802.15,1 Blugtootn (B-DFSH, DH1) Eluetacin B0 08
10037 | CAA | IEEE B02.15.1 Blualoath (B-DPSK, D3} Elustonth 477 06
10038 | CAA | IEEE B02.15.1 Bluatooth (B-DPSK, DHS) Blugtonih 4.10 158
10035 | GAB | GDMAZ00D (1xRTT, AG1) COMAZOD0 457 A6
10042 | CAB | 15-54 /15-136 FOO (TOMAFDM, PU4-DOPSK, Hallvate) AMPE 778 +iE
10044 | GAA | IS-91ELWTIA-SES FDD (FOMA, FM) AMPS 0.00 496
10048 | CAA | DECT (TOD, TOMA/FDM, GFSK, Full Sict, 24) DECT 1380 106
10045 | CAA | DECT (TDD, TOAWAFDM, GFS, Doubla Shal, 12) DECT 1078 196
| 10056 | GAA | UMTS-TOD [TD-SCOMA, 128 beps) TO-SCOMA, 10t FET)
10058 | DAC | EDGE-FOD (TOMA, 8FSHK, TH 0-1-2-3) G5 652 266
10053 | CAB | IEEE 802.11b WiFi 2,4 GHz (DS5S, ZMbpa) WLAN 212 0B
10060 | CAB | IEEE 802,11b WiFi 2.4 GHz {DS5S, 5.5 Mbps} WLAN 283 49,6
| GAB | IEEE BOZ.11b WiFi 2.4 GHz (D555, 11 MBpE) WLAH 380 0.8
10082 | CAE | IEEE 802 T1am WiFi 5GHz (QFDM, BMaps) WLAN I 106
| 10053 | CAE | IEEE B0%.11a/h WIFl 5 GHz (OFDM, 0 Mbps) WLAN BEd E L]
| 10064 | CAE | 1EEE B02.11a/h WiFi 5 GHz (OFOM, 12 Mbps) WLAN 9,08 9.8
10085 ¥ FOM, 18 Mbps) WLAN 8.00 =56
10066 | CAE | TEEE BOZ11am WiFi & GHg (OFOM, 24 Mbos) WLAN 538 T
10067 | CAE | IEEE B0Z17am WiFi 5 GHz [OF M, 35 Mbos) WLAN 167F =BE
| 10066 | GAE | IECE BOZ11a/n WiF: 5(5Fz (OFDM, 48 Mbgs) WLAN 1024 +9.56
10068 | CAE | TEEE BGZ112M WiF| & GHz (OFOM, 54 Mbps) WLAN 1054 £08
TO0TT | GAB | [EEE 0217 WIFI 2.8 CHE (DS Sar0F DA, SMbps) WLAH EE] A
10072 | CAB | TEEE 802,110 WiFi 2.4 GHz (DSSS/OFDA, 12 Mops) WLAN (15 +B.E
10073 | CAB | |EEE 802.11g WiFi 2.4 GHz (DESS/OFDM, 18Mops) AR £54 +0.6
10074 | CABE | |EEE 802. 11 Wiri .4 GHz (DESSIGFDM, 24 Miops) WLAN 1630 FT
70075 | CAB | IEEE G0211p WiFl 2.4 GHz (DESSOFOM, Shbps) WLAN 077 A
10076 WTEEWH?&E@EFWW | WCER T0.04 F L]
10077 | GAB | IEEE 802.11p Wi 2.4 R [DSSS/GROM, 54 Maps) WLAR 10 288
10087 | CAS | COMAR000 {1 <A TT, RCa) COMAZDID 347 +08
| TODAZ | CAB | 5-54 /15136 FOD | TOMAF, PRE-DOPSE, Fulkaie) AMPS 377 9.6
| 10040 | DAC | GPASFOD (TOMA, GMSK, TH 03] EE 656 I
10097 | CAC | UMTS-FDD (HSDPA) WCOMA ™ | 336 9.6
10096 | CAC | UMTS-FOD (FSUPR, Sublest 2) WOOMA i 196
| T00% | DAG | EDGE-FOD (TOMA, 8PS, TH 0-9] GEEM 955 86
0100 | CAF | LTE-FDD (SC-FOMA, 100% RE, 20 WAz, OPSK) LTE-FOD 56T FET
10101 | CAF | [TE-FOD (SG-FOMA, 100% FB, 20 MHE, 16-0AM) CTE-FOD 642 =86
0102 | TTE-FOD (SC-FOMA, 100% RS, 20WHz, E4-0AM) CTE-FOD BED F T
| 10703 | GAH | LTE-TOD (SC-FOMA, 100% AB, 20 MMz, GPSK) TE-T00 EF=1 [T
T0T04 | TAH | LTE-TOD [SC-FOMA, 100% AB, 20MAZ, 1500 [TETOD a5 I3
10705 | CAH | OTE-TOO [SC-FOMA, 1007 RE, Z0MHz, 54-8H] CTE-TO0 T0.07 08
| 70708 | TAH | [TE-FDD (SC-FOMA, 100% B, 10MHz, GPSK) CEFGD | G584 Y
10108 | CAH | LTE-FOD [SC-FOMA, 100% ABE. 10MHz, TE-0ak) LTEFOD ZE] 196
10770 | GAH | TE-FDD [SC-FOMA, 100% FB, 6MHz, GPSK) [TE-FOD E75 F=T
10111 [ CAH | [TE-FDD {SC-FOMP, 100G FE. GRiHz, 16-CAM] CTE-FOO B4 £0.6
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UID | Rev | Communication System Namea [y PAR {dB) | Unc® k=2

10112 | CAH | LTEFDD (SC-FOMA, 100% BB, 10 MHz, B4-CAN) | LTE-FDD 8.58 196
10113 | CAH | LTE-FDD {SC-FOMS, 100% RB, 5MHz, E4-0AM) LTE-FOD | BER 196
10114 | CAE | IEEE B02.11n (HT Greenfield, 12.5 Mbps, BPSK) - WLAN 810 | 96
10115 | CAE | IEEE 802.11n (M1 & , B1 Mbpz, 18-0AM) WLAN 8,46 9.6
10116 | CAE IEEE B02.11n [HT Greenfield, 135 Mops, 64-0AM) WLAN B.15 9.6
10117 | GAE | IEEE BUZ.11n (AT Mixed, 13.5 Mbpz, EPSK) WLAN | eo7 156
10118 | CAE | IEEE BOZ.11n [HT Mised, 81 Mbgs, 16-GAM) WLAN 8.59 $06
10118 | CAE | IEEE BOE.11n [HT Mixad, 135 Mops, B4-0AN) WLAN [XE 196
10140 | CAF | LTE-FOD (SC-FOMA, 100% RB, 15MHz, 16-CAM) LTE-FOD £.43 8.6
10141 | CAF | LTE-FDD [SG-FOMA, 100% RS, 15 MHz, B4-GAM) LTE-FDD 653 +5.6
10142 | CAF | LTE-FOO [SC-FOMA, 100% AB, 3MHz, OFSK) LTE-FOD 5.72 55
10143 | CAF | LTE-FOO {SC-FOMA, 100% B, 3MHz, 16-GAM} LTE-FOD 635 88
10144 | CAF | LTE-FOD (SC-FOMA, 100% FB, 3 Miz, B4-CUAM) LTE-FOD (XL +06
10145 | GAG | LTE-FDO (SC-FDMA, 100% AR, 1.4 MHz, OFSK) LTE-FDD 578 196
10146 | CAG | LTE-FOD (SC-FDMA, 100% AB, 1.4 MKz, 16-ChM) LTE-FDDi 641 +8.8
10147 | GAG | LTE-FOD (SC-FOMA, 100% AB, 1.4 MHz, B4-0AM) LTE-FOD 672 95
10148 | GAF | LTE-FOID [SC-FOMA, 50% RB, 20 MHz, 16-CAM) LTE-FOD 642 +0.8
10150 | CAF | LTE-FOD (SC-FDMA, 50% A8, 20MHz, Ga-CM) LTE-FOD .60 156
10161 | GAH | LTE-TDD (SC-FOMA, 50% RB, 20 MHz, QPSR LTE-TOD 228 +85
10152 | GAH | LTE-TOO [SG-FOMA, 50% RB, S0MHz, 16-0AM) LTE-TCD 9.92 +0.6
10183 | CAH | LTE-TDD [SC-FOMA, 50% B, 50 MHz, 64-0AM) LTE-TOD 10.05 6.8
10154 | CAH | LTE-FDD [SC-FOMA, 505 AB, 10 MHz, QPSHK)] LTE-FOO 5.75 +8.8
10155 | CAH | LTE-FDD {SC-FDOMA, E0% RE. 10 MHz, 16-GAM) LTE-FOO 643 il
10158 | CAM | LTE-FDID [SC-FOMA, 50% AB. & MHz, OPSK) LTE-FGOr 570 +0.6
10157 | CAH | LTE-FDD [SC-FOMA, 60% AB, 5MHz, 16-GAM) LTE-FOO 6,45 +9.6
10158 | CAM | LTE-FDO {SC-FOMA, 50% B, 10 MHz, B4.QAM) LTE-FOO .62 +9.6
10155 | CAH | LTE-FDD {SC-FOMA, 50% FIB, 5MHzZ, 64-0AM) LTE-FDD .56 +8.5
10180 | CAF | LTE-FOD {SC-FOMA, 50% AB, 15MHz, QPSK) LTE-FOD 582 8.6
10161 | CAF | LTE-FDO (SC-FOMA, 50% FAB, 15MHz, 16-QAM) LTE-FDD 8.43 8.6
10182 | CAF | LTE-FDO (SC-FOMA, 50% B, 15 MHz, 64-0AM) LTE-FOD 6.58 +8.6
10166 | CAG | LTE-FOO (SG-FOMA, 50% RB, 1.4 MHz, OPSK) | TeFon 548 8.6
10167 | CAG | LTE-FOD (SG-FOMA, 50% FB, 1,4 MHZ, 16-0AM] LTE-FOD 621 296
10168 | GAG | LTE-FOD (SC-FOMA, 50% RIB, 1.4 MHz, §4-CIAM) LTE-FOD .79 9.6
10168 | GAF | LTE-FDD (SC-FDMA, 1 BB, 20MHz, QFSK) LTE-FOD 573 86
10170 | GAF | LTE-FDD (SC-FOMA, 1 BB, 20 MHz, 15-0AM] TE-FDD Bhz LBE
0171 | AAF | [TE-FOUD [SC-FCWA, 1 FB, 20 Mz, B-CAM| TEEOD E40 HE
10772 | GAH | OTE-TOD [SC-FOMA, 1 FE, 260Hz, GFSH) OE-100 B2 t0E
10773 | CAH | [TE-TOOD (SC-FOMA, | Fib, 20MHzZ, 16-GAM) TE-T0D m——:n—f
10174 | CAR | LTE-TOD [SG-FOMA, 1 P, 20MHz, G3-CAM) TE-T00 1025 08 |
10176 | CAH | CTEFGD [SC-FOMA, 1 RS, 10MHz, GPGK] LTE-FOD L] [ T3

| 70176 | GAH | (TE-FOD [SE-FOMA, 1 B, T0MAz, T6-CAM) - CTE-FGD 652 08|
10177 | CAJ | TEFOD (SC-FOMA, 1 FB, 5MHZ, GPGR) LTE-FOD 573 05

| 10778 | GAH | LTE-FOD (SC-FOIMA, 1 FB. ShHz, 16-CAR| CTE-FO (213 THE
10179 | CAH | LTE-FOD (SC-FOMA, 1 AR 10 MHz, 64-GAM) CTE-FOD 550 88
101E0 | CAH | LTE-FOD (SC-FOMA, 1 AB, 5 MHz, G4-C3AR] LTE-FOO [2:01] 8.5
08T | EAF | LTE-FOD (SC-FOMA, 1 BB, 15 WHz, GFGR) TE-FOO 572 BE |
10762 | CAF | LTE-FOD (SC-FOMA, 1 RB, 16 MHE, 15-QAM) OTE-FOO [t 06

10183 | AAE | LTE-FOD (SC-FOMA, 1 AB, 15 ANz, G4-0AM) LTEFOO 850 +4,
10784 | CAF | CTE-FOID (SC-FOA, | A8, 3 MHz, CPSR] TEFOO LA F=1:]
T0188 | GAF | (TEFOD (SC-FOMA, 1 AB, INFE, 1608 [TEFOD BE 198
0786 | AAF | LTE-FOO (5G-FOMA, 1 RB, 3MAZ, 64-0AM) CTEFO0 | 660 | <48 |
T0aT | CAG m{sma 1.4 MHz, OPEK) CTEFOD ] 19.8

| TOT88 | TAG | (TE-FOD (SC-FOMA, 1 F8, 1T.4MHz, 16-0AM] [TEFOD 552 0.6

[ V0788 | ARG | LTEFOO (SC-FOMA, 1 FE, 1.4 Hz. Ga-00M] CTEFOD 5.5 19.6
10783 | CAF | TEEE 802.11n (HT Greantiold, B.5Mbps, BFSI) WLAN 8.9 8.6
107184 | CAE | [EEE 80110 (HT Greanfiekl, 38 Mops, 16-GAM) WLAN 8.72 20
TUTSE | CRE | IEEE 802.77A (HT Greeniiid, 65 Mbps, G4-QAM) | WCEN B 8.6
TOT88 | GAE | TEEE Bz 110 (HT Mixed, E5Mbps, BFSK) WLAN B0 66
10767 | CAE | IEEE 802 11n (HT Biand, 35 Mops, T6-CIAM) WLAN [RE] 196
10158 | CAE | iEEE BOZ.11n (MT Mied, 65 Mbps, 54-0AM) WLAH B37 156
10218 | CAE | IEEE B0Z.11n [HT Mibed, 7.2 Miops, BPGK) WLAN 505 T0E
020 | CAE | IEEE BOZ 11n [HT Mied, 23.3Mbps, 16-CAM) WLEN B3 06
10227 | CAE | |EEE BOZ11n (HT Mined, 72 2Mbps, Ga-00M) WLAH ¥ 96

| 028 | TAE | 1EEE aca.1in (HT Mived, 158tgs, BPSK) WLAN L6 06
10223 | CAE™| TEEE 802170 (HT Med, S0Mbps, T6-CrM) WO | & PR

| TOF24 | CAE | [EEE B0Z.1Tn (HT Moed, 150 MEpE, G4.GAN) WLAN woE 08
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WD | Rev | Communication Systam Nama Graup PAA (d8) | UneE k=2
10225 | CAC UMTS-FOD (HERAs ) WCDMA 5.07 29.6
10226 | CAC | LTE-TDO |SC-FOMA, 1 RB, 1.4 MHz, 16-0AM) o LTE-TCO .45 28,6
10227 | GAC | LTE-TDO [SC-FOMA, 1 RB, 1.4 MHz, B4-CAM) LTE-TOD 10.26 295
10228 | CAC | LTE-TDO {SC-FDMA, 1 AB, 1.4 MHz, QPSK) LTE-TCO 922 18.6
| 10228 | CAE | LTE-TDD (SC-FOMA, 1 RE, 3MHz, 16-0AM) LTE-T0O .48 FE]
10230 | CAE | LTE-TDD (SC-FOMA, 1 BB, 3MHz, 64-0AM) |TE-TOD 10.28 286
10231 | CAE | LTE-TDD {SC-FOMA, 1 BB, 3MHz, GPSK) CTE-T00 9.8 <9E
10232 | CAH | LTE-TDD (SC-FDMA, 1 RB, 5MHz, 16-0AM) LTE-TCO 9,48 498
10233 | CAH | LTE-TOD {SC-FOMA, 1 RB, 5 MHz, B4-CAM) LTE-TDD 10.25 =06
10234 | CAH | LTE-TDD (SC-FDMA, ? B, 5MHz, OPSK) LTE-TDD 9,21 =8.6
10235 | CAH | LTE-TDD (SC-FOMA, 1 BB, 10MHz, 16-CaM] LTE-TOD 9.48 =06
10256 | CAH | LTE-TDD (SC-FOMA, 1 RB, 10MHz, 84-0AM) | TE-TOD 025 | 206
10237 | CAM | LTE-TDD (SC-FOMA, 1 R, 10MHz, QPSK) LTE-TOD 98 | 248
10238 | CAG | LTE-TDD (SC-FOMA, 1 BB, 15 MHz, 16-CHM) TE-TDD 9.48 49,6
10228 | CAG | LTE-TDD (SC-FOMA, 1 RB, 15 MHz, 54-0AM) LTE-TOD 10.25 #8.6
10240 | CAG | LTE-TDD (SC-FOMA, 1 AR, 15 MHz, QPSK) LTE-TOD 8.21 5.8
10241 | CAC | LTE-TDD (SC-FOMA, 50% FB, 1.4 MHz, 16-0AM) LTE-T0D 082 106
10242 | CAC | LTE-TDD (SG-FOMA, 50% RB, 1.4 MHz, E2-0AM) OETDD 5,86 106
10243 | GAC | LTE-TDD [SC-FOMA, 50% RB, 1.4 MHz, OPSK] TE-T0D 9,45 186 |
10844 | CAE | LTE-TDD [SC-FOMA, 50% FB, 3 MHz, 15-2AM) LTE-TOD 10.08 T
10245 | CAE | LTE-TDO (SC-FDMA, 50% RB, 3 MHz, 64-Chd) LTE-TOD 10.06 0E |
10246 | CAE | LTE-TDD (SC-FOMA, 50% RB, 3 MHz, QPEK) LTE-TOD 0.30 T3
10247 | CAH | LTE-TDD (SC-FOMA, 5% RB, 5MHz, 16-08M) LTE-TDD EED +85.6
10248 | GAR | LTE-TDD (SC-FOMA, 50% FB, & MHz, Ga-0080) TE-TDD 10,09 FE
10248 | CAH | LTE-TDD (SC-FOMA, 50% RB, 5 MHz, QPSK] LTE-TDD 9,79 +86
10250 | CAH | LTE-TDO (SC-FDMA, 50% RB, 10MHz, 16-0AM) LTE-TDD 9.81 296 |
10251 | CAH | LTE-TDO (SC-FOMA, 507% RB, 10MHz, 64-0AM| LTE-TOD 1017 18,6
10252 | CAH | LTE-TDO {SC-FOMA, 50% RB, 10 Mz, QPSK) LTE-TDD o.24 28,6
10263 | CAG | LTE-TDD (SC-FDOMA, 50% RB, 15MHz, 16-0AM)| LTE-TOD .80 19.6
10254 | CAG | LTE-TDO (SC-FOMA, 507% RB, 15MHz, 64-QAM| LTE-TDD 10,14 =85
10265 | CAG | LTE-TDO (SC-FOMA, 50% RB, 15MHz, QPSK) LTE-TOD 9.20 8.6
10256 | GAC | LTE-TDD (SC-FOMA, 100% AB, 1T.4MHz, 16-0AM) LTE-TOD 0.06 19,6
10267 | CAC | LTE-TOD (SC-FOMA, 100% AE, 1.4 MHz, 54-0ak) LTE-TOD 10,08 306
10258 | CAC | LTE-TOD (SC-FOMA, 100% AB, 1.4 MHz, OPSK} LTE-TOD 034 el
10259 | CAE | LTE-TOD (SC-FOMA, 100% AE, IMHz, 15-CAM) LTE-TOD 5.58 286
10260 | CAE | LTE-TOD (SC-FOMA, 100% AB, 3 MHZ, 69-0AM) TE-TOD o687 08
| TOZE1 | GAE | TE-TOD (0T OMA, 1005 FE, 3 Mz, GPGH] OTE-100 FEL] 0.6
10262 | CAH | LTE-TDD (SC-FOMA, 1007 AB, SMHzZ, TE-0AM) LTE-TOD oEd B8
10263 | GAH | LTE-T0D (SC-FOMA, 1007 BB, 5MHz, 63-08H] LTE-TOD 10,18 56
10284 | CAH | LTE-TOD [S5G-FOMA, 1005 FB, 5 MHZ, GPSK] LTE-TOD [¥:x] 156
| 10265 | GAH | LTE-TOD (SG-FIMA, 100% AB, 10MHZ, 16-CAM| LTE-TOD Baz TEEE |
10266 | CAH | LTE-TDD [SC-FOMA, 1009 AD, 10MHz, 64-0aM] CTE-TOD o7 65
10287 | CAH | [TE-TGD (SCFOMA 100% RO, 108Az, OFSK) LTE-TOD 830 tHE
10766 | GAG | LTE-TOD [SC-FOMA, 100% B, 155z, 16-CAM] [TE-TOD 1006 FET ]
10 CAG | [TE-TCH (5C-FOMA, 100% RB, 15MHz, &4-CAM] TE-TOD {FRE] FET]
1070 | CAG | LTE-TDD [SC-FOMA, 1007 8, 15MHz, GPGER) CTE-TO0 oS8 +HE
10274 | CAC | UMTSFLD (HSUPA, Subtesl 5, 3GPP RelE. 10 WCTMA EXT 105
10275 | CAC | UMTS-F00 HSUPA, Subtest 5, 3GPF AelB.4) WCOBA 196 +08
TOZTT | GRR | PAS [QPSH) | PHE ED +88
10278 | GAR | PHS (PSR, BW 654 Mz, Follol 05) Fris T8 THE
1027 | GAA | PHS [QPSK, BW Bad MMz, Rollol 0.358) FHS 1218 THE
10280 | AAB | COMAZHI0, ACT, 5055, Full Rale COMAZIN EE ]| 188
102 | AAB | COMAZDO0, ACA, SO6E, Ful Aaie COMAZI00 346 54
1 AAR | COMAZNI0, ACS, 5032, Ful Male COMARIT 339 196
" 10Z53 | ARB | COMAZDO0, ACE, 509, Full Rate COMEZIN0 50 58
10286 | AAE | CORMAZ000, AC1, 503, 1781k Rabe 25 i, COMAZING 1243 08
| 12T | ARE | LTE-FOD [sc'—mmm [TE-FOO 5 A1 68 |
| T0E9E | ARE | (TE-FOD (S0-FOMA, 507G RE, 3MHz, GPSH] [TE-FIH L) 38
| 10299 | ARE | LTE-FOD (SG-FOMA, 507 RB, 3 MHz, 16-0AM) TE-FOO 517 X
| TS0 | ABE | LTE-FDOD (SC-FOMA, 50 RH, 3 MHz, G4-CAM) TE-FO0 | GE0 =X
10307 | ARA | TEEE B0Z.T6e WIMAX [29:18, 5ms, 10 MHz, GOGR, PUSC) WA, 1203 T
[ TOEIE | ARA | TEEE BOZ.18e WINAX (25:18, Sms, 10MAz, GPSK, PUSC, 3 CTHL symbolE) VAR, 1257 196
10303 | AAR | TEEE EOZ 188 WIMAX (31:15, Gems, 10 MMz, BAL0AM, PUSE) RAX 1252 FE-T:3
10304 | AAA | IEEE 802.16s WIMAX (2518, 5ms, 10 MHz. CA0AM, PUSC) WIMAR .86 108
10 ARA | TEEE BOZ.188 WIMAK [31:18, 10ms, 10MHz, BAGAM, FUSE, 15 aymbak) VARIAR 15.24 19.6
| 10305 | AAA | IEEE B0 16 WINRK [25:18, 10ms, 10 WHz, GA0AM, PUSC, 18 symbak! VIMAK 487 195
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10307 | &AL | |EEE BO2. 162 WiMAX (2818, 10ms, 10 MHEz, CPSK, PUSC, 18 symbols) WIMAX 14.49 9.6
10308 | AAA | IEEE BL2. 168 WIMAX (28:18, 10 ms, 10 MHz, 160AM, PUSC) | WINAX 14,46 06
10304 | AAA | IEEE 802168 WIMAX [28:18, 10ms, 10 MHE, 160AM, AMC 2x3, 18 symbols) WIMAX 14.58 9.6
10370 | AAA | IEEE B02.16e WiKAX (25:18, 10ms, 10 MHz, GPSK, AMG 2x3, 18 symbala) WIMAX 1457 106
10311 | AAE | LTE-FOD (SG-FOMA, 100°% RB, 15MHz, QPSK) LTE-FOD | &08 +0.6
10313 | AAA | DEM1:3 iDEN 10,51 96
10314 | AAA | IDEN 16 IDEM 1348 +8.8
10315 | AAB | IEEE BOZ.11b WiFi 2.4 GHz (DS5S, 1 Mbps. $6pc duly cyck) WLAN 1.7 166
10316 | AAR | IEEE BQZ.11g WIFI 2 4 GHz (ERP-OFDM, B Mops, SEpc duly oycle) WLAN 8,36 9.8
10317 | AAE | IEEE BU2.11a WiFi 5GHz (QFDM, 6 Mops, $pc duty cycie) WLAN 8,35 T
10368 | AAA | Pulse Wavalorm (200Hz, 10%) Ceneric 10.00 58
10353 | AAA | Pulsa Wavelorm (200Hz, 20¢G) Ganaric 6,54 186
10354 | AAA | Puise Wavelorm [200Hz, 400} Generia 358 8.6
10255 | AAA | Pulse Wavelorm (200Hz, 807} Ganeri 22 108
10356 | AAM | Pulse Wavelarm (200Hz, 807 | Ganeric 0,57 06
10387 | AR | QPSH Wavalorm, 1 MHz Ganaris 510 136
10388 | AR | QPSK Wavelorm, 10MHz Ganaric 522 +5.8
10396 | AAA | BA-OAM Wavelonm, 100 ke Sanaria 627 +8.6
| 10353 | AAA | B4-0AM Wavaform, 40MHz Ganark: 6.27 +0.6
10400 | AAF | IEEE B02.112c WiFi (20MHz, §4-0AM, Sipe duly cycle) WLAN 837 9.8
10401 | AAF | IEEE B02.118c WIFI (A0MHz, 84-0AM, B92c duty cycle) B WLAN B8O <06
10402 | AAF | IEEE 802.11ac WiFi (80 MHz, 64-0AM, Bapc duty cycle) WLAN B.53 $9.6
10403 | AAB Q_uh'zmn [1xEN-D0, Rev. 0) COMAZIN avs 28,8
10404 | AAR | COMAR00D [1xEV-DO, Rev. A] COMAZODD a7y <86
10406 | AAB | GOMARI0D, RC3, S0%2, SCHO, Full Flate COMAZOND ¥ 96
10410 | AdH | LTE-TDD (SC-FDMA, 1 RE, 10MHz, OPSK, UL Subfame=2,3,4,7,8,9, Sublrame Conl=d) | LTE-TDD 782 +8.8
10414 | AAA | WLAN CCOF, 64-0AM, 40 MHz Ganari B.54 +9.6
10415 | AAA | IEEE BOZ.116 WIFI 2.4 GHz (DSES, 1 Mbps, B5pc dufy cycle) WLAN 154 136
10416 __.H._M IEEE BO2.11g 'WiFi 2.4 GHz (EAP-0OFDM, E!.IJp:, Bape duty cycla) WLAN B.23 9.6
10417 | AAD | IEEE BOZ 11am WIF 5 GHz (OFDM, & Maps, S9pc duty oycle) WLAN B73 +9.8
10416 | AAA | EEEE BO2 11g WiFi &4 Gz (D555-0FDM, 8Mbos, 99pc duly cychs, Long prearmbule) | WLAN B14 9.8
10415 | AAA | IEEE BOZ 119 WIFi 2.4 GHz (DSE5-0OFDM, §Mbws, 99pc duty cycle, Sharl praambule) WLAN CXE] 106
10422 | AAD | IEEE 802 11n {HT Grearfieid, 7.2 Mbps, BPSK) VELAN B3z 296
10422 | AAD | [EEE 802 110 (HT Gresnfiekd, 43.3Mops, 16-CAM) WLAN Ba7 FET]
10424 | AAD | IEEE BOZ 110 (HT Greantield, 72.2 Mbas, Ga-0AM) WLAN £ 186
10425 | AAD | IEEE BOZ11n (HT Grearisld, 15 Mbps, BPSE) WiEN BT 9.6
AAD | 1EEE BOZ 17 (AT Gresnikeid, B0 MEgs, 16-CAHM] WA |  Be% =
10427 | AAD | IEEE BOZ 110 (HT Greanfiid, 150 Mops, 64-0AM] WLAN BAT =56
10 AAE | TTE-FOD [OFOMA, SMIHE, E-TM 3.1) LTE-FOD BB 9.6
10431 | BAE | LTE-FOO (CFOMA, TOMHzZ, E-TM3.1) [TE-FDD B3 | 98 |
| 1085 | AAD | CTE-FOO (OFOMA, 15 MHZ, E-TM 3.1) [TE-FOD E34 =56
10433 | AAD | LTE-FDO [OFGRA Z0MHz, E-TM 3.1} LTE-FOD [T 198
10434 | AAR | W.COMA (B3 Tasl Magdel 1, 63 OPCH) WGOMA E 06
10435 | AAG | [TE-TOD [5C-FOMA, 7 RB, 20 MHz, OPSK, UL Sublrame=2.3.4,7,6.91 LTE-TOD THE BE
10447 | AAE | [TE-FOD (OFDOMA, §MHz, E-TH 3.1, Clipping 445 TEFDD TEE THE
10448 | AAE | LTE-FOU (OFDWA, 10MIz, E-TH 5.1, Clpgin 497%, TEE60 753 TEE
10448 [ AAD | LTE-FDD (OFDMA, TEMHz, E-TM 3.1, Cliping 44%) TE-FOD TE 86
| 10450 | AAD | LTE-FOD [OFDMA, 20MHz, E-TH 5.1, Clipping 44%) (FE-FOD T8 6 E
T0451 | AAE | W-COMA (BS Tost Model 1, 64 DPGH, Glippng 247 WETMA 58 T
[ T0453 | ARE | validation (Square, 10 ™5, Tma] Tl L 56
10456 | AAD | IEEE B3Z.17ac WIFl [160MHz, 64-0AM, 99pc tuly cycie] WLAN EE] F3:1 ]
TO4ET | ARE | UMTS- ] WCOMA I BER 05
| 10468 | AAR | COMAZ000 (1MEV-00, Fev. 8, 2 cariers) COMAZO00 BES | =46 |
10459 | AAA | COMAZ000 (1 #EV-D0, Fev. B, 3 carners) COMAZI00 ] 0.8
10460 | AAE | UMTS-FDO [WCDMA, ARIH) WCOMA 204 66
10461 | AAC | (TE-TDD {SC-FDMA, T AB, 1.4 MHz, OFSK, UL Subframe=2,3,4,7.5,9) LTE-THD TE2 THE
| TO#EZ | AT | LTE-TOD (SC-FOMA, 1 AB, 1.4 Mz, 16034, UL Subirame=2,3,4,7.8,4) TE-T00 630 106
10463 | AAC | [TE-TOD [SC-FOMA, 1 AB, 14MHz, 64-0AM, UL Subfame=2,3.4.78.9) LTE-TOD 558 +0E
10464 | AAD | LTE-TOD (SG-FOMA, T FE 3 MHz, GPSK, UL Subvames2,3,4,7.8,39 FE-TOD TEZ 06
10465 | AAD | LTE-TOO[SC-FOMA, 1 FB, 3 MHE, 16-04M, UL Subirame=2,3,4,7,8.9) TTE-TOD 532 10
10456 | AAD | LTE-TOD (SC-FOMA, 1 FIB, 3 WAz, 64-0AM, UL Subframe=2,3,4,7 8,8 LTE-TDD EET I5E
| TO4ET | ARG | LTE-TOD (SC-FOMA, 1 FB, BMAZ, GPSK. UL Subframas2,3.4,7,5,5) CTE-TOD T8z IO
10458 | ARG | LTE-TOD | ) 3 [ . p=2,3,4,7,8,8) “LTE-TOO Ba2 108
10460 | AR | LTE-TOD (SC-FOMA, 1 AB, 5WHz, 2GRN, UL Sudiame=2,3,4,7,8,9 CTE-THH “HEE I0E
10470 | ARG | LTE-TOD [SC-FOMA, 1 B, 10MHRzZ, QFSK, UL Sublame=2.3,4, 1,6.9) CTE-TOHT TH2 T0E
[ 13471 TEC-FOMA, Y birame=z,d,4,7.8.9) [TE-TO0 Bz 108
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10472 | AAG | LTE-TDD (SC-FDMA, 1 RB. 10 MHz, 64-0AM, UL Subframe=2,3,4,7,8,5) LTE-TDO BT 8.6
10473 | AAF | LTE-TDO {SC-FOMA, 1 RB, 16 MHz, @PEHK, UL Subdrama=2,3,4,7.8,9} LTE-TDD Ta2 =86
10474 | AAF | LTE-TDO (SC-FOMA, 1 RE, 15MHz, 16-0AM, UL Subframe=2, 34,7 8,5) LTE-TCD [EE 0.6
10475 | AAF | LTE-TDD (SC-FOMA, 1 RB, 15MHz, 5¢-0AM, UL Sublmame=2.3.4,7,6.5) LTE-TDD BET =96
10477 | ARG | LTE-TDD (SC-FDMA, 1 RB, 20 MHz, 18-0AM, UL Subl 2,347 85 LTE-TOD 8.3z 13
10478 | AAG | LTE-TOD (SC-FOMA, 1RB, 20 MHz, 64.0AM, UL Sublame=2,3.4,7,8,8) LTE-TOO 857 9.6
10479 | AAC L'I'E -TOD (SC-FOMA, 50% RB, 1.4 MHz, OPSK, UL Subfrme=2,3,4,7,8,5} LTE-TDD T4 8.6
10480 | AAC | LTE-TOD {SC-FOMA, 50% RB, 1.4 MHz, 16-QAM, UL Sublrame=2.3.4,7,6.,8) LTE-TOD [EL] 5.6
10481 | ARG | LTE-TOD (SC-FOMA, 50% RS, 1.4 MiHz, 84-QAM, UL Subli #.3.4,7B4) LTE-TDD 845 0.6
10482 | AAD | LTE-TDD (SC-FOMA, B0% RB, 3 MHz, GPSK, UL Sublama=2,3,4.7.8,3) LTE-TOD 77 =86
10483 | AAD | LTE-TDD (SC-FOMA, B0% RS, 3 MHz, 16-0AM, UL Supframe=2,3,4,7,8,5) LTE-TDD B35 T
10484 | AAD | LTE-TDD (SC-FOMA, 50% RE, 3 MHz, B4-0AM, UL Sublrame=2,3.4.7 B,5) LTE-TOO (X 8.6
10485 | AAG | LTE-TDD (SC-FOMA, 50% B, £ MHz, OPSK, UL Sublams=2,3,4,7,8,3) LTE-TDD 758 8.6
10486 | AAG | LTE-TOD (SC-FOMA, 50% RB, & MHz, 18-0AM, UL Sublrame=2,3.4,7 B,5] LTE-TOD 838 +0.6
10467 | AMG | LTE-TDD (SC-FOMA, 6% AB, & MHz, 64-GAM, UL Sunlrame=2,3.4,7,8,8] | CTE-ToD 860 296
10488 | AAG | LTE-TDD (SC-FOMA, 50% RE, 10MHz, QPSK, UL Sublrame=2,3,4,7,8.8) LTE-TOD 770 $5E
10488 | AAG | LTE-TDD (SC-FOMA, 50% RE, 108Hz, 16-0AM, UL Sublrama=2.34.7.8,9) LTE-TOD 831 )
10480 | AAG | LTE-TDD (SC-FOMA, 50% AR, 10 MHz, 64-040M, UL Subdama=2,34,7.8,9) LTE-TDD a.54 9.6
10481 | AAF | LTE-TDD (SC-FOMA, 50% RE. 15MHz, QPSH, UL Sublrame-2.3,4,7,6.9) |TE-TOD 7.74 06
10452 | AAF | LTE-TDD [SC-FOMA, 50% FB. 15MHz, 16-0AM, UL Subframe=2,31,7.8,9) LTE-TOD 841 106
10483 | AAF | LTE-TDD [SC-FOMA, 50% FB. 15MHz, 64-0AM, UL Subh 234,789 LTE-TOD 8.55 8.8
10494 | AAG | LTE-TDD {SC-FOMA, 50% RB, 20MHz, GPSK, UL Sublrame-2.3,4,7.8.9) LTE-TOD 7.74 +B.6
10495 | AAG | LTE-TDD [SC-FOMA, 50% RB. 20 MHz, 18-0AM, UL Subframe=2,34.7,8 9] LTE-TDD 8,37 106
10498 [ AAG | LTE.TDD (SC-FOMA, 50% AB, 20 MHz, 64-0AM, UL Sutk 2,3,4,7,8,9] LTE-TOD 8.54 0.6
10497 | AAC | LTE-TDOD (SC-FOMA, 100% RB, 1.4 MHz, OPSH, UL Sublrames2,3.4,7.8,0} LTE-TDD 76T 0.6
10498 | AAC | LTE.TDO (SC-FDMA, 100% RE, 1.4 MHz, 16-0AM, UL Subframo=2,3,4,7 8.3 LTE-TDD 8.40 8.6
10499 | AAG | LTE-TDD (SC-FOMA, 100% AB, 1.4MHz, 64-0AM, UL Sublrame=2.3,4,7 8.9) LTE-TDD 8.68 +E.8
10500 | AAD | LTE-TOD (SC-FOMA, 100% RB, 3MHz, GPSK, UL Subframes2,3,4,7,8.9) LTE-TDD TET +5.6
10501 | AAD | LTE-TOD (SC-FOMA, 100% AB, 3MHz, 16-0AM, UL Subirame=2,2,4,7,8,5) LE-TDD 848 | 166
10502 | AAD | LTE-TOD (SC-FOMA, 100% FAB, 3 MHz, 64-0AM, UL Sublame=2,3.4,7,8,8) LTE-TDD .52 +0.8
10503 | AAG | LTE-TOD (SC-FOMA, 100% RB, 5 MHz, OPSK, UL Subfame=2,3,4.7,8,5) LTE-TOD 772 105 |
10504 | AAG | LTE-TDD (SC-FOMA, 100% AB, EMHz, 16-QAM, UL Sublrame=2,34,7,8,5) ITE-TOD 8.31 0.8
10505 | AAG | LTE-TOD (SC-FOMA, 100% RB, 5 MiHz, B4-0AM, UL Sublrame=2,3.4,7,5,8) LTE-TDD [ 5.6
10506 | AAG | LTE-TOD (SC-FOMA, 100% AB, 10MHz, GPSK, UL Sublrame=2.3.4,7 B8] LTE-TOD 774 0.8
10607 | AAG | LTE-TOD (SC-FOMA, 100% AB, 10MHz, 16-0AM, UL Subfama=2,3,4,7.8,3) LTE-TOD N L6

| 10508 | AAG | LTE-T0D (SG-FOMA, 10079 AB, 10 MHz, 55-GAM, UL Subirameas2,3,4,7,8,9] LTE-TO0 B.E5 0.8

FAF | TTE-TDD [S0C-FOMA, 1007 HB, 15 MRz, PSR, UL Sublrame=2,3,4,7 8.89) CTE-TOD kB 166

16510 [ AAF | LTE-TOD (SC-FOMA, 100% BB, 15 MHz, 16-0AM, UL Subframe=2,3,4,7,8,3) TE-TOD 5.49 8
10611 | AAF | TTE-TOD (SC-FOMA, 100% FB, 15 MHz, B2-0AM, UL Subiame=2,3,4,7.8,d] LTE-TOD 851 +88
TOS12 | AAG | LTE-TOO (SC-FOMA, 1007 AB, 20 MHz, GPSH, UL Sunirame-2.3,4,7 8,8) TE-TDDO 774 166
| AT | LTE-TOD [SC-FOMA, 100% AR, 20MHz, T6-0AN, UL Sutremes2,3,4,7.8,9] TE-TOD B.AZ 08

10514 | ARG | LTE-TO0 [SG-FOMA, 100% FIB, 200z, B4-GAM, UL Subhame=2,3,4.7,8,9] TE-TOD e 108

| 1515 | AAR | |EEE BOZ 110 WiFl 2.4 GHz (DSSS, 2 Mbps, S9ps duly croiz] WLAN =] e T
10618 | AAN | IEEE 832770 WIFl 24 GHz (D555, 5.5 Mbps, 9900 duty cycla) WLAN 157 288
TOBTT | ARA | IEEE 02110 WIFT 2 4 5Hz (D555, 11 Mboa, 980t duly cyck) WLAN 1Ea 56
10518 | AAD 02.11am Wiri 5 GHZ (OFOM, 5 MBps, Sape duty cyoe) WLAR B3 FET
10518 | AAD | IEEE 802.11ah WFI 5 Gz [OFDM, 12 Mbps, 98pc cuty ayda) WLAN K] 9.6
10050 | AR | TEEE 802.11amh Wi & GHz (OFDW, 18 Mbpa, S8pc Guly cyoe) WLAN BL1Z 5.6
10521 | AAD TTamh WIFT 5 GHz [OF DM, 24 Mbps, S9pc duly cydel WLAN B Ta7 8.8

| 10527 | AAD | IEEE B0 11l WIFT B GHz [P, 36 Mops, S9ps duly oyt WLAN BEdE EE ]
10523 | AAD | TEEE 60Z.11aM Wil 5 GHz (OFOM, 48 Mops, Sapc duly cyda) WLAN EOE 286
10524 | AAD | |EEE 02.11a5 WIFI 5 GHz [OFDM, 54 Mops, S8pc duty cycie) WLAN 2T 29.8

| 10EZS | ABD | IEEE B02.71ac WiFi (20 MHz, WCSE, %8pc dity cycl) WLEN B3E Y-

| 10526 | AAD | TEEE B0Z.11ac WIFI (20MHz, MCS1, G0ac duty cyok) WLAN Bag 306

| TOEET | AAD | TEEE BOZ11ac Wil (20 MHz, MiSe, 990c duty oyok) WLAN [5]] 9.6
10528 | AAD | |EEE BOZ.11ac WiFl (20 MHz, MCS3, 88nc duty cycke) E3E e

| 70526 | ARD | TEEE aoe.1 1ac WiFi (20 MHz, MCSE, Sipe duly cyoe) WLAN (X3 195
TO53T | ARG | TEEE B0z 118c WIF| 208z, MGSE, S8pe duly cycie) WLAN 543 #HE |

| 70532 | ARD | IEEE G02.11ac WIF| (20 Mz, MGST, 98pc duty cycke] WA (R 306
10533 | AAD | TEEE apg. 1780 WiFi (20 MHZ, MGSH, gBpg OUTY cyoin) VAN ] 96
10534 | AAD | IEEE 802 17ac WIFT (40iHz, MCS0, @9pe duly cycle) WLAN 5.4 06

10535 | ARD [ [EEE 602 17ac WKl (40 MHz, MGST, Sipe duly cycle) WLAN [ 66
10536 | AAD | TEEE B0 T Tac WIFI (40 WHz, MCSZ, sape duly crcia) |WEEN EEH 06
10587 | ARD | TEEE 802,178 Wik {40 Mz, MCS3, B9pe duly cyoie) WLAH T EEE 266
10538 | AAD | IEEE 802 17ac WIFI (40 MAZ, MGS4, 90pe duly cyok) WLAN EET) 0B

| 10540 | AAD | TEEE 802,118 Wiki |40MHz, MCSE, Spc duly Cyoe) WLEN [T =56
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10541 | AAD | IEEE B02.11aa WFi (40 MHz, MGST. B9pc duty cycle) WLAN 845 66
10542 | AAD | IEEE B02.718c WIF (40 MHz, MCSE, 88pc duty cycis) WLAN B.65 +0E
10543 | AAD | IEEE B02.71ac WIFI (40 MHz, MCS0, 98a¢ duty cycle) WLAN B 9.6
| 10544 | AAD | IEEE B02.11ac WiF (B0 MHz, MCS0, 850c duty cycie) WLAN BAT +8.6
10545 | AAD | IEEE BOZ11ac WIFI (80 MHz, MCS1, 98pc duly oyoh) WLAN X3 +5.6
10646 | AAD | IEEE BOZ11ac WIFi (8D Mz, MCS2, 89pc duly cyche) WLAN 835 08
10547 | AAD | IEEE 802 11ac WIFi (80 MHz, MCS3, 98pc duly oycie) WLAN 8,40 05
10548 | AAD | FEEE B0Z.11ac WiFi [B0MHz, MCS4, 99pc duly cycie) WLAN 8.37 +9 6
10550 | AAD | IEEE B02.11ac WIF [B0MHz, MCE8, 08ps duly cycie) WLAN 8.38 +85
10581 | AAD | IEEE 802.11ac WiFi (B0 MHz, MCE7, S9pc culy cyce) WLAN 8.50 96
10552 | AAD | IEEF 802.11ac WIF (50 MHz, MCSB, 29pa duly cyce) WLAK 8.42 198
10552 | AAD | IEEE B02.11aa WiF {80 MHz, MCSS, Spe cuty cyde) WLAN 8.45 +4.6
10554 [ AAE | IEEE A02.11ac WiF (160MHz, MCS0, 98¢ duty cycls) WLAN .46 +0.8
10555 | AAE | IEEE B02.11az VIF {160 MRz, MGS1, 980¢ duty cycle) WLAN 8.47 I
10658 | AAE | IEEE B02.11ac WiFi {180 MHz, MCS3, 80pc duty cyole) WLAN a.50 +0.8
10557 | ARE | IEEE 802.11ac WiF (160 MHz, MGS3, 98pc duty ayche) WLAN 852 +98
10658 | AAE | IEEE BOZ.11ac WiFl (160 MiHz, MCS4, S%pc duty cyche) WLAN .61 8.5
10560 | AARE | IEEE B02.11ac WIFI (160 MHz, MGSS, 95pa duty aycle) WLAN 8.73 0.8
10561 | AAE | IEEE BO2.11ac Wik (160MHz, MCST, 95ps duty cyole) WLAN B.56 +96
10562 | AAE | IEEE BO2.11ac WiFi (160 MHz, MCSE, 99p duly cycla) WLAN 8,69 9.6
10563 | AAE | IEEE BAZ.11ac WiFi (160MHz, MG5S, S9pc outy cyde) WLAN 877 196
10564 | AAA | IEEE 802,119 WIFI 2.4 GHz [DSSS-0FDM, 3 Mbps, 98pc duly cyce) WLAN B.25 8.5
10565 | AAA | IEEE 80211 WiFi 2.4 GHz (D555-0F0M, 12 Mbps. 89pc duty cyole) WLAN 8.45 208
10566 | AAA | IEEE BOZ 11g WiFi 2.4 GHz [DSS5-0F0M, 18 Mbps, B8pc duty cyoke) WLAN 8,13 =96
10567 | AAA [ IEEE 802 11g WIFi 2.4 GHz {DS55-0OFDM, 28Mbps, S8pc duty cyoe) WLAN 6.0 08
10868 | AAA | IEEE 802.11p WiFi 2.4 GHz (DESS-OFDM, 38Mbps, 08pe duly cycie) WLAN B.Aa7 £9.6
10588 | AAA | IEEE BOZ.11g WIFI 2.4 GHz (DSS5-0FOM, 43 Mbgs, Jpe duly cycie) WLAN E.10 106
10570 | AAA | IEEE A02.11g WiFi 2,4 GHz (D555-0F0M. 54 Mbps, 95pc duly cyce] WLAN ED] +0E
10571 | ARA | IEEE 502,110 WiFi 2.4 GHz (DSSS, 1 Mops, 90pc Ouly croe) WLAN [ED 0.6
10572 | AAA | IEEE B02.11b WiFi 2.4 GHz [DSSS, 2 Mops, 80pc duty cycle) WLAN 199 +0.E
10573 | AAA | IEEE B02.11b WIFi 2.4 GHz (D555, 5.5 Mbpe. 80pc duty cycle) WLAN 1.98 <06
10574 | AAA | IEEE BOZ 1 1o WIFI 2.4 GHz (DS5S, 11 Mbps, 90pc duty cycle) WLAN 198 6.6
10575 | AAA | IEEE BOZ.11g WiFi 2.4 GHz (DE55-OFOM, 8 Mbps, 30pc duty cycha) WLAN B.50 +0.6
10576 | AAA | IEFE B0Z.11g WIFI 2.4 GHz (DSSS-OFOM, 9 Mbps, 900c duty cycke) WLAN 860 L6 6
10577 | AAA | IEEE B02.11g WIFI 2.4 GHz (DS55-OFOM, 12 Mbps, Spc duty cycle) WLAN 8.70 £0.8
| 70578 | AAR | IEEE 802,110 Wi 2.4 GHz (DS S5 -OFOM, T8MOps, B0pe duly cycle) | WLAN BLE] 158
10575 | AAA | IEEE B02-11g WIF| 2.4 GHz (D565 OF OW, 24 Wbps, Spe duly cyoe) WLAN 836 FLT
0580 | AAR | TEEE Bz.11g WIFI 2.4 GHz (DS5S-CF 0, 36 Wiops, B0pe duly cycle) WLAN 3 0.6
| TOSAT | AAA | EEE 80411 WIFT24 GHz [DBSS-OF DML, 48 Mbps, 0pc duty cyck S TR
| 10582 | ARA | TEEE 802,119 Wikl 2.4 GHz (D5S5-CF0M, S4M0ps, B0pc duty cyole) WLAN HET 106
10583 | AAD | IEEE G0 11a/h WiFl & GHz [OF O, 86bas, S0pc duty cych) WLAN BEE 105
10584 | AAD | IEEE g2, 11aM Wil 5 GHz (OF DM, 9MbDs, 90pe culy cyde) WLAN 8,60 158
10585 | ARD | TEEE B0Z.11a/m WIF| 5 GHz (OFDM, 12MBps, 505 duty cycle) WLAN (AU 15.6
10586 | AAD | IEEE B02.11ah WIFI & GHz (OFDM, TEMEgs, 0ae duly cyclel WLAN 849 136
T05E7 | ARD | [EEE B2, 11ah WiF| 5Oz (0FOM, 24 Mbpe, 90gc duty cycia) WLAN BT ] 198
10%EH | AAD | IEEE BOZ.11ah WIF| & GHz (OFOM, 35 Mbps, S0ps duty cycin) WLAN B.76 286
10563 | AAD | IEEE B0Z.11aM Wikl 5 GHz (OFDOM, 481bos, B0pc duty cyeis) WLAN LR 196
| 76550 | AAD | IEEE BU2.11am WIF] 5GHz [OFOM, B4 Hibps, Slps daly cyaia) WA BE7 198 |
10551 | AR BOZ11n ; 7, , B0oc dufy cycle) WLAN CEE] P
| 10582 | AAD | IEEE 8G2.11n [HT Moad, 20 WMHz, MCET, Bips duty cyoE) WLAN L] 396
| TOESS | AR | TEEE BOZTin (HT Mixed, 50MHz, MCSE, $0ps duly crck) WLAN EE4 Y .
| TO534 | AKD | 1EEE 802170 (HT Mied, 20 MHz, MCSE, $ps duly cpcie) WLAN B.74 £0.6
| TOEE | AAD Ain Z0MHz, MCE4, S0po duty oyom) WLAN 574 156
10506 | AAD | TEEE B02.11n (T hixed, 20 WHz, WG5S, 800c duly oyda) 7] B71 66 |
TOSGT | AAD | IEEE 802, 1n (T Mowed, 20 Mz, MGS6, §0p duty oycie) WLAN [XF] T
| 105G | AAD | 1EEE BO2.11n (T Mioned, 20MFz, MCET, B0pe duly cycle) WLAN BE0 F= 1)
| 70589 | KAD | TEEE BG2.11n (FT Mixed, A0 MHz, MCSE. S0pe duly cyce) WLAN 8.7 +BE
| 70600 | AAD | IECE BAZ.1Tn [T Mined, #0MHz, MGS1, S0pe duly Gyoi) WLEH L EE]
10601 | AAD SO AT N (HT Mined, £0WHz, . B0pC duty cycle) WLAN 8.82 156 |
| 70602 | AAD | IEEE BAZT1n (HT Miwed, 40 MHz, MCST, S0pg dudy cycia) WLAN LET] 198
10633 | AAD | |EEE BOZ11n (HT Minnd, #0MHz, MCS4, 80pe duly aycle) WLAN 9.03 196
| T0E0% | A IEEE 802,170 (AT Mixed, 40MHz, MCSE, S0pe duty cycle) WLAN ER 108
10805 | AAD | TEEE 802 11n HT Wingd, 90 MHz, ML 5SS, S0ps A0 oytla) WLAN 857 | 195
TOG0E | AAD | IEEE BUZ 110 (HT Mixed, A0Mpz, MCST, S0pe duly crola) WLAN | BE | 188 |
| TOEOT | ARD | TEEE Boa. 11ac WIFI (20 Rz, MGSD, BUPE duly cycia) “WLAN BEd EEK
70508 | AAD TTac WHz. MCS 1, S0pe duty rycia) WLAN i) 198
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D | Aev | Communication System Nama [ Group PAR (dB) | UncE k=2
10808 | AAD | IEEE B{2.11ac WIFI (20 MHz, MCS2, 90pc duly cyeke) WLAN 857 498
10610 | AAD | IEEE BO2.11ac WIFi (20 MHz, MCS3, S0pe duly cych) WLAN 878 6.6
10811 | AAD | IEEE BOZ.1%ac WIFI (20 MHz, MCS4, 90pc duly cyshe) WLAN 8.70 49.6
10612 | AAD | IEEE BOZ17ac WiFi (20 MMz, MCSE, 90ps suly oycia) WLAN 8.77 | <88
10813 [ AAD | IEEE B0Z 11ac WIF [20MHz, MCES, D0pe duly cypcie) WLAN 864 =08
10614 | AAD | IEEE B02.11ac Wir (20 MHz, MCST, Bps outy eyl | WLAN .55 =5E
10E16 | AAD | IEEE 802.11ac WIF (20 MHz, MCSE, B0p: duly cpda) WLAMN B.E2 9.8
10616 | AAD | 1EEE 802.11ac Wil (40 MHz, MCS0, $0pe duty cyda) WLAN 8,62 286
10817 | AAD | IEEE 802.11ac VAFI (40 MHz, MCE1, B0pe duty cyde} WLAN B.E1 156
10618 | AAD | IEEE 802.11ac WiFT (40 MHz, MCSZ, §0pc duly cyclel WLAN 8.58 8.6
10819 | AAD | IFEE B0Z.11ac WIF (40 Mz, MCS3, 80pc duty cycin) WLAN B.ES 106
10620 | AAD | IEEE BOZ2.11ac WIF| (40 Mz, MGSA, SO0 duty cycle) T wan B.E7 0B
10621 [ AAD | IEEE BOZ.11ac WiFi (40 MMz, MCSS, S0pc duty cycle) WILAR 877 L6
10622 | AAD | IEEE BO2.11ac WIFI (40 MHz, MCSE, S0ne duty cycle) WILAN B.EA 156
10623 | AAD | IEEE BOZ.11ac WIFI (40 MHz, MCS?, 80pc duty cycle) WLAN B.62 08
10624 | AAD | IEEE BO2.11ac WIF| (40 MHz, MCSE, Shnc duty cycle) WLAN B.56 +58
10625 [ MAD | IEEE BO2.11ac WiF (40 MHz, MCSS, G0pc duty cycle) WLAN B.96 B8
10626 | AAD | IEEE BOZ.11ac WIF) (80 MHz, MCS0, S0pc duty cyche) WILAN B.E3 +0.6
0EZ7 | AL | IEEE B02.1 1ac WIF (90 MHz, MCS1, §0pc duty cycie) WLAN B.EB £08
10628 | AAD | BEEE BOZ.) 1ac WIF| (30 MHz, MCS2, 30pc duty cyche) WLAN 8.71 +0.6
10628 | AAD | IEEE BOZ 1 Tac WiFi (80 MHz, MCS3, 80pc duty cycie) WLAN BLES £0.6
0EI0 | AAD EEE BOZ 11ac WiF (B0 MHz, MCE4, S0pc duty cycle) WLAN B.72 8.6
B3 | AAD | IEEE BOZ | 1ac WIFi (50 MHz, MCSS, S0pc duty cycle) WLAN B.81 168
10632 | AAD | IEEE BOZ.11ac WiFi (80 MHz, MCSS, 80pc duty cycle) WLAN B.74 t96
10633 | AAD | IEEE 802.11ac WIF (B0 MHz, MCS7, 80pe duty oycle) WLAN B.83 +8.8
10634 | AAD | IEEE B02.11ac WiFi (B0 MHz, MGS3, 90pc duly cycls) WLAN .80 +8.6
10635 | AAD | IEEE 80Z.11ac WF) (80 MHz, MCS3, S0ps duly aych) | WLAN BB 06
10636 | AAE | IEEE 802.11an WiFi (160 MHz, MGSD, 90pc duly cycle) WLAN 883 5.5
10637 | AAE | IEEE 802.11ac WiFl (160 MHz, MGS1, 90pc duty cycie) WLAN B79 T
10838 | AAE | IEEE A02.11ac WiFi (160 MHz, MCS2, 90pc duly cycle) . WLAN [T 8.5
10639 | AAE | IEEE B02.11sa WiF (160MHz, MGE3, 900c duty cycle) WLAN 888 Y]
10640 | AAE | IEEE BOZ 1 1ac Wil (160MHz, MGSS, 80pe duty cyoin) WLAN 598 16
10641 | AAE | IEEE B02.11ac WiFi [160MHz, MCES, 30pe duty cycle) WLAN 206 +8.8
10642 | ALE | IEEE BOE.11ac WIF [160MHz, MCSE, 90pc duty cych) WLAN 006 +3.6
10643 | ARE | IEEE BOZ.1ac WIFI (160 MHz, MCS7, Bps duly cycks) WLAN 585 9.5
| B2 | ARE | IEEE B2 11ac WIF| {164 MHz, MIZS8, Pps ddly cyoa) WLAN 905 | 288 |
TOE45 | ARE | IEEE BOZ11ac WIF (160 MHz, MCES, Blps duly cyake) WLAR (KK 8.6
T0ELE | ARH | TTE-TOD [SC-FOMA, 1 RE, EMHz, GFEK, UL Sublrame=2.7) (TE-T00 11.96 08
10E47 | ARG | LTE. TGO [GC-FOMA, 1 RB. 20MHz, OPGK, UL Subfkame=2,7] [TE-TOO 11.06 196
T08E | ARA | GDMAZ000 (1= Advanced) COMAZDID 348 EL 1]
10652 | AAF | LTE-TOU [OFOMA, SMHz, E-TH 4.1, Clipping 4275 [TE-TOO 8.0i LK
| 1085 | AAF | LTE-TOD (OFOMA, 10 MHz, &-TH 5.1, Cipming 84%) [TE-TO0 7.az 196
[ 10854 | AAE | LTE-TOD (OFOMA, 15 MHz, E-TH .1, Clpping 44%) (TE-TOD 656 N
| 10655 | AAF | LTE-TOD (OFDRA, 20 MHZ, E-TH 5.1, Chpging 447 LTE-TOD 72 9.6
10858 | AAE | Puka Waveform [200Hz, 105%) Test 10.00 5B
10658 | AAB | Pulsa Wavelorm (200HZ, 20%) Test 5.9 FL-
10BED | ABH | Puisa Wavelonm (200Hz, 40%) Taet g 395
10661 | ARE | Puisa Wavaoem [200Hz, B0%) Tost FRE] =58
0662 | AAE | Viavelorm [200Hz, B0%) Tesl 087 Z0E
0670 | ARA | Eluninath Low Enargy Bluatcath A 08
TUE7T | ARG | IEEE BOZ.11ax (20 MHz, W50, 800C Oty cyoie) WLAN a0 356
| 10672 | AR | TEFE BOZ.118x [20 MHz, WCS1, Shpc duty cycle] WLAN BE7 196
10673 | AAC | IEEE BOZETY ax (30 MHz, MCS2, 90pe culy oyole) | WCAR B.78 $6E
10873 [ AAC | TEEE BO2 17ax (20MHz, WCES, S00c duty cycle) WLAR B.74 86
| 10675 | AAC | IEEE B0F 17ax (20 MHZ, MGS4, S0pe duty ayei) WLAN [X:0] LT
| 10875 | AAG | TEEE g2, 11ax (20 MHz, M5, S0pe Odly cres] WLAN BT FET
10877 | AAC | TEEE B0Z. 11ax (20 MHz, MCSE, S0pe duly cyol) WLAN a7 1586
TBETE | AAC | IEEE B0 T1ax (POMHE, MGCST, B0pe duly oyck) | WLAR B7E 56 |
10870 | AAC | TEEE oaz.11 ax (20 MHE, MLGE, Bps duty cyoin) WLAN (T 05
| 10680 | AAC | IEEE 842 11ax (20MHz, MCS8, 90pc duty cyoe) WLAN | &&0 108
T0EET | ARG | IEEE BO2.11ax 120 MHz, WMCE10, 900c duly cyois) WLAH Baz I
| TOEAZ | AAC | [EEE BOZ.11ax (20 MAZ, MCST1, S0pc duty cyca) WLAN [F:1] 138
10683 | ARG | IEEE BOZ.11ax (Z0MHE, TGED, 9moc duly cycie) | WLAR B.AzZ e |
10684 | AAC | TEFE BOZ 778x (20 MHz, MCS1, 88pc duty cyoie) WCEH | B38 196
| TOBES | AAC | JEEE BOZTiax (20 Wz, MGSE, 990 duty cpoke) WLAH 833 [
0 ARC| TEEE BOE 118x (30 MHz, MCE3, 88pe duly cyel) WLAN LF3 9.6
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WD | Aev | Communication System Name Group PAR [dB) | Unc® k=2
10687 | AAC | IEEE BI2.11ax (20 MHz, MCS4, $9pc duty cycie) WLAN B.45 496
10688 | AAC | IEEF BOZ.11ax (20Miz. MCSS, 38pc duly cycie)] WLAN Bag 196
10863 | AAC | IEEE BOZ.11ax (20 MHz, MCSS, 95pc tuly croe] WLAN B.55 +9.6
10680 | AAC | IEEE BOZ.11ax (20 MHz, MCS7, 98pe duly cycia) WLAN B25 19.86
10681 | AAC | IEEE BO2.11ax (30 MHz, MGS3, 98pc duty cycle) WLAN B25 49,5
10682 | AAC | IEEE BOZ11ay (20 MHz, MCE0, 0Bpe duty cycls) WLAN [ 28,6
10683 | AAC | IEEE 802.11ax (20 MHz, MCS10, 99pc duty cyca) WLAN B.25 9.6
10684 | AAC | IEEE 8021 1ax (20 MHz, MCS11, 950c duly cyce} WLAN 8.57 +5.6
10886 | AAC [ IEEE 802.11ax (40 MHz, MCS0, 30pc duty cycle) WLAN 8.78 +8.6
10696 | AAC | IEEE 802.11ax (40 MHz, MCS1, S0pe duty cycia) | wiaN 8.91 296
10887 | AAC | IEEE BO2.11ax (40 MHz, MCSE, D0pe duty cysh) _WLAN 851 56
10688 | AAC | IEEE BO2.T1ax [40 MHz, MCS2, S0p duty aych) WLAN a5 86
10663 | AAC | IEEE BO2.918x (40 MHz, MCS4, 80pc duty cycia) WLAN 4,82 +5.6

| 10700 | AAC | IEEE B02.11ax (40 MHz. MCSS, B0ac duty cycle) WLAN 8.73 £86
10701 | AAC | IEEE BO2.11ax {40 MHz, MCSE, 90pc duty cycla) WLAN 8,84 8.6
10702 | AAC | IEEE BOZ.1 1ax (40 MHz, MCST, 900c duty cycle) WLAN 8,7 9.6
10703 | ARG | TEEE BOZ 11ax (40 MHz, MCS8, 90pc duty cycle) WLAN .62 +B6
10704 | AAG | IEEE BOZ.11ax (40MHz, MCSE, 80pe duly oycle) WLAN 8.55 06
10705 | AAGC | IEFE BOZ.17ax (40 MHz, MCS10, Sps duty cycle) WLAN 8.63 +8.6
10706 | AAC | IEEE 802.17ax (40MHz, MCS11, D0¢ duty cycle) WLAM 8,65 +8.6
10707 | AAG | IEEE BOZ 11ax (40 MHz, MCS0, 99pc duty cycle} WLAN 8,32 +56
10708 | AAG [ IEEE BOZ17ax (40 MHz, MCS1, 88pc duty cycle) WLAN 8.55 8.8
| 10708 | AAC | IEEE B02.17ax (40 MHz, MC5Z, 98pc ouly cyce) WLAN 833 +66
TOTIG | ARG | IEEE B02.11ax (40 MHz, MCS3, ¥8ps duly cycie) WLAN 8.29 156
10711 [ AAC [ IEEE 802.11ax (40 MHz, MCS4, 98pe duly cyele) WLAN 839 186
10712 | AAC | IEEE 802.11ax (40 MHz, MCSS, S8pc duly cycle] - | WLAR 867 106
10713 | AAC | |EEE 802, 11ax (40 MHz, MCS8, B9pe duly cycle] WLAN B 8.33 +0.8
10714 | AAG | IEEE B02.11ax (40 MHz, MCS7, §8pc duty cycle] WLAN B.25 8.5
10715 | AAC | IEEE 802,116 (40 MHz, MGSE, 85pa duty cycle) WLAN B.45 84
10716 | AAC | IEEE B02.11ax (40 MHz, MCSS, $8pc duty cpcle) WLAN 8,30 FEx
10717 | AMG | IEEE B02.11ax (40 MHz, MCS10, 35pc duty cyce] WLAN BAB 0.8
10718 | AAC | IEEE B02.11ax (40 MHz, MCST1, 98pc duly cyde) WLAN B2 +9.8
10719 | AAC | IEEE BOZ.11ax [B)MHz, MCS0, $pc duty cycle) WLAN 881 186
10720 | AAC | IEEE 802.11ax [B0MHZ, MCS1, 80pe duty oycla) WLAN B.AT 8.6
10721 | AAG | IEEE 802 11ax (B0 MHz. MGSE, S0pc duty cycle) WLAN BTE +0.6
| AAC | TEEE BOZ 11ax (B0 MHz, MICSS, S0pc duly oyoh) WLAR B5G 146
10723 [ AAC | IEEE g0z, {1ax (80 MHz, MGS4, S0pc duly Gyoe) WLAH 870 96
| 16724 | ARG | TEEE 802, 11ax (50 MHz, MCS5, G00¢ duty cyaa) WLAN [l 196
10725 | AAC | IEEE B02.11ax (B0MHZ, MGSE, S0pe duly ayde) WLAR 874 $86
| 10726 | AAL | TEEE 802, 112% (30 MHZ, MCST, S0ps duly cyoe) WLAN uya 286
10727 | AAC | IEEE 802, 11ax (G01WHE, MOS8, G0ps tuly cyche] WLARN 66 286
| 6754 | AAL | IEEE 802,11y (B0MHz, MGSY, S0pe uly cras) WLAN BE5 =8E
10729 | AAD | TEEF B2 11ax (50 MHz, MGS1E, 80pc duty cycia) VILAN (X =55
10730 | AAC | iEEE 802 11ax (BOMFz, MCS11, BOpe duty ayole) WLAH a6 =86
10731 | AAC | IEEE BO2.716x [A0MME, MCS0, G8pc duly cyols) WILAN LEE 266
10732 | AAC | IEEE B02.11ax (80MHz, MCST, 28ps duly cycin) WLAN .48 =96
0738 | KA | TFEE 602,118 (B0MHz, MCSZ, Sips duly cyole] WLAN .40 286
10734 | AAC | IEEE BOE.11ax (g0 Mz, MGS3, B8po duly oyie) | WILAN B.25 T
10735 | AL | BOZ.11ax ; 3 duty cycie) WLAN EE=] £0E
| 10736 | AAC | IEEE BOg.11ax (B0 MHZ, MGSS, B9pe duty cyein) WLAN (¥ =55
| 1077 | ARG | IEEE B0z 11ax (BOMHz, MCSE, FIps ouly cyoie) WLAN B985 TEE
10736 | ARG | 1 1ax (B0 MHz, MCST, Fpo duly cycia) WLAN BAZ 06
| 10735 | AAC | TEEE 8021 Tax (80 MHz, MGSH, 980c duly cyde) | WLAR 829 96 |
10740 | AR | |EEE 802.11ax (80 WHz, MGES, a8pc duly oycle] WLAN EEL] +B8
TO741 | ARG | TEEE s02.11ax (80 MHz, MGS10, 9900 duly cycks) WLAH B.40 06
| T074E | ARG | TEEE 02 11ax (a0 Mz, MCSTT, S8pc duty cyoie) WLAN [EE 50
T0743 | AAC | IEEE 802.1Tax (160 MHZ, MCS0, S0pe duty cyoka) WLAN B4 05
10742 | AAC | EEEE gz TTax(i z. T, S0P duty cycla) | WLAN ERL] 58
10745 [ AAC | TEEE 802,716 {1 60 MHz, MCSE. 0pc duly cycia) WLAN B33 +88
10746 | ARG | IEEE BOZ.11ax (160 MHz, MGES, Bhpe duly cyde) WLAN : RN 136
| TO747 | RAC | 1EEE B02.11ax (160 MHz, WCSS, Bpc duly cyde) WLAN 504 36
TO74E | ARG | TEEE @11 ax (160 MHz, MCSE, G0pa duly cycla) VLAM [E:) 335
10745 | AAC | TEEE 802 11 (160WHz, MGSS, B0pc oty o8] | W EED) e |
10750 | AAC | |EEE 80ET7ax (160 MHE, MCST, 80ps culy cycin] WLAN | Bv@ | 298
10751 | AAC | |EEE Bo2.11ax i \ , B0pc duly cycle) CWLAN [ 196
(10752 | AAD | TEEE 507 11ax (160 Az, MCSS, Sp: duly cyoin) WLAN XL el
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WE | Rev | Communication System Name Group PAR (dB) | UncE k=2
10763 | AAC | IEEE BOZ.11ax [160 MHzZ, MGS10, 90ps duly cycie) WLAN 5.00 0.6
10754 | AAC | IEEE BO2.112x [180 MHz, MCE11, 80p: duly cyca) WLAN B34 956
10786 | AAC | IEEE B02.11ax [160 MHz, MCS0, B9pe duty eycle) WLAN [T +9.6
10756 | AAC | IEEE BOZ.11ax [180 MHz, MGS1, B9pc duty cycla) WLAN BI7 136

| 10757 | AAG | IEEF BOZ 11ax {160 MHz, MGSZ, B9pc duly cycle) WLAN BT 08
10758 | AAC | IEEE BOZ 17ax {160 MHz, MCS3. 88pc duty cycla) WLAN [T 286
10758 | AAC | IEEE BOZ 1%ax {160MHz, MCS4, 98pe duly cycl) WLAN 8,58 +8.5
10760 | AAG | IEEE BOZ11ax {160 MHz, MCSE, S9pc duly cyche) WLAN [T 85
10781 [ AAC | IEEE 802, 11ax {160 MHz, MCSE, 90pc duly aycle) WLAN B.56 +8.6
10762 | AAC | IEEE B0R.11an (160 MHz, MCET, 95pc duly cycka) WLAN 845 £96
10763 | ARG | IEEE 802,118 (160 MHz, MCSE, 30pe tuly cyca) WLAN .53 298 |
10784 | AAC | IEEE 802.11ax (160 MHz, MCS9, 99pc duly cyde) WLAN 54 296
10765 | AAC | IEEE BO2.1ax (160 MHz, MCS10, 99pc duty cycle) WLAN 0.54 9.6

10786 | AAG | IFEE 802.11ax (160MHz, MCS11, 38pc duly cycle) WLAN 851 <85
10787 | AAG | 5G NA [CP-CFDM, 1 AB, § Mz, OPSK, 15kHz) ~ | BGNRFRI TOD 795 18,6
10768 | AAE | 56 NR |CP-OFDM, 1 RE, 10 MHz, OFSK, 15kHz) 5G MR FR1 TOD 8.01 286
10788 | AAD | 5G NA (CP-OFOM, 1 AB, 16 MHz, OFSHK, 15 kHz) | 5@ MR FR1 TOD 8.01 298

10770 | AAE | 50 NR (CP-OFDM, 1 AE, 20 MHz, OPSK, 15kHz) 5 NR FR1 TOD B0 T
10771 | AAD | 5G MR (GP-OFDM, 1 BB, 25 MHz, OFSH, 15kHz) 56 MR FR1 10D 8.02 -85
10772 | AAE | 58 MR (CP-DFDM, 1 RB, 30 MHz, GPSK, 15KHz) &G NR FR1 100 823 =96
10772 | AAF | SG NA (CP-OFDM, 1 BB, 40 MHz, OPSK, 16kHz) 5G NR FR1 TOD 8.03 =86
10774 | AAE | 53 MA (CP-OFDM, 1 AR, 50MFz, OPSK, 15kHz) 5G MR FR1 TOD 8.02 196
10776 | AAF | 5G MR (CP-DOFDM, 50% RB, 5 MHz, QPSK, 16kHz) 5G NR FR1 TOD LET +3.5
10778 | AAE | BG MR (CP-OFDM, 50% RE, 10MHz, QPSK, 15kHz) 5G NR FR1 TOD 8.30 2096

| 10777 | AMG | 58 NA (CP-OFDM, 50% RB, 15 MHz, OPSX, 15kHz) BGNR FR1 TOO | B30 FrT
10778 | AAE | BG MR (CP-OFDM, 50% RB, 20 MHz, OPSK, 15kHzZ) 5G NR FR1 TOD 8.34 8.6
10779 | AAG | 5G MR (CP-OFDM, 50% R8, 25MHz, OPSK, 15kHz) BENRFR1TOD | 842 28,6
10780 | AAE | &G WA (CP-OFDM, 50% A8, 30MHz, QPEK, 15&Hz) 53 NR FR1 10D 8.38 198
10781 | AAF | 5G M [CP-DFDM, 50% A8, 40 MHz, GPSE, 15kHz) 5G MR FRI1 TOD 8.38 486
10782 | AAE | 5@ NR (CP-OFDM, 50% RS, 50 MHz, OPSK, 15 kHz) 5G NR FR1 70D 8.41 286
10783 | AAG | 50 NR [CP-DFDM, 100% RB, 5MHz, QPSH, 15kHz) | G NRFR1 TOD 8.31 206
10784 | AAE | 5G MR (OP-OFDM, 100% B, 10MHz, OPSK, 15KHz) &G NR FR1 TOD 825 =86
10785 | AAD | 5G NR (CP-QFDM, 1067% RB, 15MHz, OFSK, 15kHz) 5G MR FR1 TOD 8.40 =85
10786 | AAE | 5G NR (CP-OFDM, 1007 FB, 20 MHz, OPSK, 15 kHz) 5G NR FR1 TOD 8,35 206
10787 | AAD | 5G NR [CP-OFDM, 100% RB, 25 MMz, OFSK, 16kHz) 5G MR FR1 TOD 8.44 =98
0788 | ARE | 5G MA [CP-OFDM, 100% RB, 30 WHz, GPSK, 15kHz) | WERAFRTTOO | 859 2686
AAF | 50 MR [CP-LFOM, 100% RE, 40 MHz, GPSR, 15RAz) EG MR FRT 100 (R 156

10790 | AAE | 50 MR (CP-OFDM, 100% RB, 50 MHz, GFSR, 154z TEMRFM 00| 849 ET
10791 | AAE | 53 NA (GP-OFOM, 1 RB, 5 MHZ, OFSK, 30 kHz) BGENA FAT 100 TE3 +0E
10782 | AAE | &G WA (GP-CFOM, 1 AB, 10MAz, GFER, S0RHZ) 50 MR FR1 10D 782 | 146
10753 | AAD | 50 MR (GP-CFOM, 1 AB, 16 MHz, GPSK, 30kHz) SGRAFATIOD | 755 +BE
10764 | RAE | 55 MA (GP-OFOM, 1 FIE, 20MHz, OPSK, S RHz) SANAFATTOD | 782 66
10795 | RAD | GG MA (GP-OFOM, 1 AB, 25 hHz, GPSK, 300AZ) EGHAFAITOD | 7. TOE

| 10766 | AAE | 5G MA (GP-OFOM, 1 HB. 30 MHz, QPSK, S0kHz) EG NA FAT 10D TEZ 65
10797 | AAF | BG NR [CP-OFDM, 1 AE, 40 MHz, GPSK, 30kHz) SGHAFATTOD | 801 156

10758 | AAE | 50 MA (GP-OFOM, 1 A8, 50 MHz, GPGH, S0kHz) BGNA FAT TOD TED BB
10709 | AAF | BG MR (CP-OFDM, 1 AB, 60 MHz, WPESK, 30kHz) SGHAFAI 10D | 753 ET 1

T0BGT | ARF | 5 MR [CP-OFDM, 1 AB, 80 MHz, GPSK, 30RHz) | SGNAFAI TOD 7ED +5E
0E0Z | ARE | 56 , 1 AB, 30 MHz, CPSK, 30 kHz) 5GMA FAT TOD TET 6
| 10803 | ARF | 5 MH (CP-OFDM, 1 BE, 100MHz, GPSK, J0kHz) 50 MH FAT 100 TE E5:13
T0B0E | AAE | &G NR (CP-OFDM, 50% FB, 10 MHz, QPSK, 30 kHz) EGNAFHT TOD B34 56
| TOE0E | ARD | 5G MR (CP-OFCM, 505, A8, 15 4z, OPSE, S0RAZ] 5G MA FAT 100 BT E513
| T0EAE | AAE | BENA (CP-OFONM, S0% FE, 30 WHz, GPSK, S0kH) EENAFAT TOD B4 FE-T)
10610 | AAF | 58 NR [CP-GFGM, 50% 1o, 40 MHz, QPSK, 0kAz) 5G MH FAT 100 [E] 156
10812 | AAF | G NR [CP-OFDM, 50% RE, B0 MHz, GPSH, 30kHz] EGMAFAI TOD | B4B t0E
10817 | AAG | 56 MR (CP-OFDAE, 1007 AB, SMHz, QPSX, 30 kH) EEMAFAT TG | 645 THE
T0878 | ARE | 53 MR (CP-UFCA, 100% AH, 10 WAz, GFSK, 30 kHz) &0 WA FAT 10D Bad HHE
| TOBTS | AAD | 5@ WA (CP-OFDW, 1007 FE, 16 MAZ, GFSK, J0RFZ) T EENAFRTTON | 633 B8

| 10820 | AAE | BG WA (GP-OFON, 100% FB, 20WAz, OFSK, 30kAz) 50 NA FAT 100 BAd 06
10821 | AAD | 5& MR (GF-OFOM, 100% RB, 25 MHz, QPGK, 30 kHz) BG NA FAT 100 BAT 06
10822 | ARE | GG MA (CP-OFDM, 100% FB, 30z, OFSK, 30 kHz) 5G MR FRT 100 Eal 0.8

| 108 [ ARF | 5G MA (CF-OFOM, 100% R, 40 WHz, GFSK, 30 kHz) T WA FRT 100 36 F=1

10824 | ARE | 56 NA [CP-OFOM, 100% RE, 50 MHz, GPSK, 36 kHz| EGNRFRITOD | B39 0.8
6824 | ARF | 5G NA [CP-OFDM, 100% FB, B0NHz, OFSK, 30kHz) 56 MR PRI TOD | 841 ]
10627 | ARF | §G NH [CE.OFDM, 100% A8, B0 MHz, GPSK, J0kHz) 7100 EAT F=-

_TFEEJ_.HE_ 56 N [CP-OFDM, 109% A5, B0 MAz, GPSK, 0kHz) 53 WA FR1 10D 643 18,6
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10823 | AAF | 5G MR (CP-OFDM, 100% BB, 100 MHz, GPSK, 30 kHz) 50 NR FR1 TOD B.40 +0.6
10830 | AAE | 56 MA (GP-OFDM, | AB, 10MHz, QPSK, 60kHZ) &G MA FA1 TOO TE3 196
10831 | AAD | 5G MR (CP-OFDM, 1 AB, 15MHz, QPSK, 60kHz) 58 MR FR1 TOD 7.73 FrT])
10832 | AAE | 5G MA (CP-OFDM, | AB, 50 MHz, OFSK, G0KHz) &G WA FA1 TOD 774 +B 8
10833 | AAD | 50 MA (CP-OFDM, 1 RE, 25MHz, OPSK, 0kHz) 53 NR FR1 TDD 7.70 +0.6
10E34 [ AAE | 5G MNA (CP-0OFDM, 1 RE, 30 MHz, QPSK, B0kHzZ) &G MR FR1 TDO .75 8.6
| 90835 | AAF | 50 NA [CP-DFDM, 1 AR, 40 MHz, QPSK, 60kHz) 5G MR FR1 TOD 7.70 FEx]
10838 | ARE | 5G NA (CP-0FDM, 1 AB. 50 MHz, QPSK, BDkHZ) 5G MR FR1 TRO 766 +0.8
10637 | AAF | 5G NR [CP-OFDM, 1 AR, 60 MHz, QPSK, 60kHz) 50 NR FR1 TOD 768 9.6
10835 | AAF | BG NR [CP-OFDM, 1 AB, 80 MHz, QFSK, B0kHz) | BG NR FR1 100 7.0 9.6
| 10840 | AAE | BG NA (CP.OFDM, 1 AB, 90 MHz, OFSK, BikHz) 5G WA FR1 TOD 787 19.5
| 10821 | AAF | 5G NR [CP-OFDM, 1 AB, 100 MHz, OPSK, 80kHz) | 5@ NR FRI TOO 7.7 496 |
10843 | AAD | 53 MR [CP.OFCAM, 50% RE, 15MHz, OPSK, 60 kHz} | 5@ NRFR1 TOD B9 5.6
10844 | AAE | 5i@E MR [CP-OFDM, 50°% AB, 20MHz, QPSK, 60 kHz) | 56 NR FR1 TOD B34 +8.6
10846 | AAE | 8 MR [CP-OFDAM, 509 RB, 30MHz OFSH_ G0 kHz) &G NR FR1 100 B 06
10854 | AAE | 5G NR [CP-OFDM, 100% AB, 10 MHz, OPSK, 60kHz) | BGNRFR1 TOD B34 +9.8
10855 | AAD | 5G MR |CP-OFDM, 100% RAB, 15 MHz, OPSK, BkHz) 5@ NR FR1 100 T 106
10858 | AAE | SG NA {GP-OFDM, 100% AB, 20 MHz, OPSK, B0KHZ) 5G MR FR1 TOD 837 +8.6
10857 | AAD | 5G INA{CP-OFDM, 100% RB, 25 MHz, GPSK, BIKHz) 5G NF FR1 70D 835 18,5
10BEA | AAF | 5G MR (CP-OFDM, 100% RB, 30 MHz, OPSK, 60 kHz) &G MR FR1 TOD B.38 9.6
10858 | AAF | 56 MR (CP-OFDM, 100% RB, 40 MHz, OPSK, B0kHz) 5G MR FR1 TOD [ET] +9.6
10BED [ AAE | 50 MR (CP-OFDM, 100% RB, 50 MHz, OPSK, 80kHz) 5G MR FR1 TDD 841 +0.6
10B61 | AAF | BG NA (GP-OFDOM, 100% RB, 60 MHz, OFSK, B0 kHz) | 5G NR FRT TOD 820 186 |
10663 | AAF | 50 MA (CP-OFDM, 100% RB, 80 MHz, QPSH, B0kHz) 5G NR FA1 TOD [T 596
10BE4 | AAE | SG MA (CP-0FDM, 100% RB, 90MHz, OPSK, B0 kHz) &G MR FR1 TOD 8.a7 9.6
10865 | AAF | 50 NA (CP-OFDM, 100% RB, 100 MHz, QPSK, 60kHz) 5G MR FR1 TOD | £.41 9.6
10B8E | AAF | &G MA (DFT-s-0FDM, 1 RB, 100 MHz, QPSEK, 3DkHz) | %3 NR FR1 TOD L] +89.6
10668 | AAF | 50 NA (OF 1-5-0F0M, 100% RB, 100 MHz, QPSK, 30kHz) 5G NR FR1 TOD 588 9.6
10869 | AAE | 5G MA (DFT5-0FDM, 1 RB, 100 MHz, QPSK, 120 kHz) 5G NR FRzZ TOD 575 9.6
T0BT0 | AAE | 50 MA (DFT-e-0FDM, 100% RE, 100 MHz, QPSK, 120 kHz) &G NR FR2 TOD 586 19.6
10871 | AME | 5G WA (DFT-s-0FDM, 1 RB, 100 MHz, 160AM, 120kHz) | 5G MR FR2 TOD 5.75 0.8
10672 | AAE | 5G MA (DFTs-OFDM, 100% AB, 100 MHz, 160AM, 120kHz) | BG NR FR2 TOD 652 X
0BT [ AAE | 5G MR (DFT-e-0FDM, 1 RE, 100MHz, G4QAM, 120kHz) 5G NR FR2 TDD BE1 186
10B74 | AAE | GG MA (DFT5-0FDM, 100% RB, 100 MHz, 640AM, 120 kHz) | 56 MR FRz TOOD E.65 19,5
10875 | ARE | 5G MR (CP-OFDM, 1 RE, 100 MHz, OPSK, 120 kHz) 5G NR FR2 TOD 778 +8.6
10876 | ARE | BG NA (CP-OFDM, 100% BB, 100 MHz, QPSK, 120 kHz) 53 MR FR2 TOD B35 HE |
10677 | AAE | 50 MA [CP-OFDML 1 P8, 100 MMz, TECIAM, 120kHz] FEHNRFRETOO | 705 0.6
10878 | AAE | BE NRE (CP-OFDM, 1005 RB, 100 MHz, 1B0AM, 120kHz} 5G MR FRZ 100 BAT 5.6
10878 | AAE | 50 NA (CP-OFDM, 1 AR, 100 MHz, GA0AN, 1 20kAzZ) &5 NA PRz TOD EXE 396
| 10880 | ARE | 5 MR (CP-OFDM, 100% RS, 100 MHZ, 640AM, 120KHz) SGNAFAZ TOD | G498 IHE
108E1 | AAE | 50 MR [OF T-5-0F DA, 1 FE, S0MHzZ, GFSA, 120kHz) 55 MR FAZ 100 575 10.E
| 108EZ | ARE | 5 MR (OF T-s-OF DM, 100% AH, 50MHz, GPSHK, 180kHz) EENAFAZTOO | 546 20E
T08ET | AAE | 5 WE [OF T-5-0F DM, 1 AB, SOMHz, 160AM, 120 kHz) 5G MH FHZ TOD BET =85
10664 | AAE | GG NR [DFT-s-OFDM, 100% RS, 508z, 160AM, 120 kHz) | BERRFRZTOD 653 08 |
TOBER | AAE | 50 NR (OF 1-=-0FDM, 1 AB, 50MHz, S40AM, 170 kHz) 5G NA FAZ TOD [ =5 |
10B0E | AAE | 6G MA [OF T-5-0FOM, 1009 R, S0MHz, G40AM, 120 kHz) 50 MA FAz 100 (X 08 |
TOBET | AAE | 50 MR (CP-OFOM, 1 FB, 50 MHz, GPSK, 120kHz) “EGHA FRZ TOD 776 =6 |
T0BEA | AAE | B WA (CP-OFOM, 100% AB, 50 MHz, OPSK, 120kHz) 5G NA FAZ TOD 835 55 |
| TOBRS | AAE | 50 MH (CP-OFOM, 1 AH, 50 MHz, T60AM, 120RAzZ] | EGHAFRETOD [ 8.0z =88
10830 IR 1007 B, S0 MHz, 1E0AM, 120 kHz) G NH FHZ TOD 540 0.6
| TOBST | ARE | 50 MA (CP-OFOM, 1 RE, 50 MHz, G4GAN, 120Kz LG WA FAZ 100 [5E] =56
10852 | AAE | GG MR (CP-CFOM, 100°% AR, 50 MHz, G40ARM, 120 kHz) 5G NA FRz TOD .41 286
TOB87 | ARE | &G MA (OF T OFOM, 1 BB, 5 MHz, GPSK, 30KHE) 56 WA FAT 100 566 =5E
| TOBSE | ARG | 5 MA (DF T--OFOW, 1 BB, 10 MHz, GP5H, 30kA) B NA FHT TOD ECH 0.6
10898 | ARE | BG MR (DFT-s-0F0M, 7 RB, 151Hz, GPSX, S0kHz) EG MR FAT 100 BET =56
10800 | BAG | 56 NA (DFT-s-0r0M, 1 BB, 20 MHz, GPSE, 30kAz) T ESGRAFRTTON | 5688 T
10801 | ARE | &G MA (OFT5-0F0OM, 1 RB, 26 WHE, OFGK, a0 k) 5G NH FA1 100 FER 5E
| TO50E | ARC mﬂmmmum IGWAFM 0D | 568 | 06
10803 | ARD ; 5 ; ] EANAFAT TO0 | 588 9.6
| 0904 | AAC | BE MR (nn-ymn.m. S0kHZ) EG HA FAT 10D 3 F1T ]
10805 | AAD | &G M (DF Fe-OFDM, 1 RS, B0MHE, GPSK, 50 kHz) 5G NA FAT 10D EXT 306
| 10806 | AAD | 5 WA (OF T5-0F0H, 1 FH, 0 Az, GPSK, 50RHE) 5G NHA FAT 100 FEE | =56 |
10907 | AARE | 5i3 MR (OF 1-8-0F OM, 609 RH, 5 MHz, PSR, 30kHz) EHAEE TOD 578 Py
| 0808 | ARG | B WA (DF T-5-OF M, 50% AB, 10 MHz, QPSK, 30 kHz) SANAFHT 100 LEEE) 56
ARB | 5G NR [DFT-s-OFDM, E5% AB, T5MHz, GFSK, 30kAz) SGNAFAI 10D 5.86 0.6
| TOET0 | AAC | 5G WA (OFT5-0F M, 50% A, 20MHz, QPSK, 30 kHz| SGMAFHTTOD | 683 £9.6
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10911 | AAB | 5G NR (DFT-8-OF DM, 50% FB, 25 MHz, OPSK, 30kHz) 5G NR FR1 100 503 Z0E
10812 | AAC | 50 MR [DFT-s-OF DA, 500 AB, 30 MHz, QPSK, 30kHz) &G MR FR1 TOD 5.84 =56
10812 | AAD | 5G MR (DFT-5-0F DM, 50% RB, 40 MHE, QPSK, 30 kHz) 56 NF FR1 TOD 584 286
10814 | AAC | 50 MR [DFT-e-0OFD&, 509 AB. 50 MHz, QPSK, 30kHz) 55 NR FR1 TOD 585 =86
10815 | AAD | 56 NR (DFT-5-OFDM, 50% RB. 80 MHEz, OPSK, 30kHz) 56 NF FR1 TOD 583 +8.6
10816 | AAD | 50 MR [OF 1-5-OF DM, 0% RB, 80 MHz, GPSH, 30kHz} EGMAFA1 TOD | 547 =96
10917 | AAD | 56 NR (DFT-5-OF DM, 50% RB, 100 MHz, QPSK, 30 kHz) &G NA FRT 100 EED 86
10918 | AAE | 5G MR [DFT-s-OFCM, 100% RB, 5 MHz, QPSK, 30kHz] 5G NR FR1 TOD 5.86 =06
10919 | AAC | BG NR [DFT-s-OFDM, 100% RB, 10 MHz, OPSK, 30 kHz) &3 MR FR1 100 586 86
10920 | AAB | 5G NR [DF T5-OFDM, 100% AB, 15 MHz, GPSK, 30kHz) EGNRFR1 TOD | G587 | =06
10921 | AAG | 56 NR [OFT-2-0F DM, 100% AB, 20 MHz, GPSH, 3 kHz) 53 MR FR1 100 5.8 =66 |
10922 | AAE | BG NR [OFT-2-CFOM, 100% AB, 25 MHz, QPSK, 30 kHz) 5& NR FR1 TOD 582 =86
10823 | AAG | 5G NR (DFT-s-0FDM, 100% RE, 30 MHz, QPSE, 30 kHz) 5G MR FR1 TOD 584 =06
10924 [ AAD | 5G WA |DFT-5-OFDM, 100% AB, 40 MHz, QPSE, 30 kHz) 5G NR FR1 10D 5.84 206
10925 | AAC | 56 MR {OFT-2-OFDM, 100% AR, 50 MHz, QPSK, 30 kHz) B NR PR 100 5,95 =86
10826 | AAD | 5G NR |DFT-2-0F DM, 100% AE, 60 MHz, OPSK, 3 kHz) 55 NR FR1 TOD 5.84 =86
10B2T | AAD | 53 MR (DFT-s-0FDM, 1007% RE, 80 MHz, QPSK, 30 kHz) 8G MR FR1 TOD 594 =86
10528 | AAD | 50 NA (DFT-2-0FDM, 1 AB, 5MHz, QPSK, 15kHz) 53 NR FR1 FDOD H.82 :9.5—
10628 [ AAD | 5G MR (DFT-s-0FDM, 1 RB, 10 MHz, QFSH, 15kHz) 5G MR FRY FOD 5.52 06
10930 | AAC | 50 MR (DFT-s-OFDM, 1 RB, 16 MHz, OPSK, 15kHz) 5G NR FR1 FOD 552 8.6
10831 [ AAC | 5G MR (DFT-s-OFDM, 1 RB, 20 MHz, QPSH, 15 kHz) 5G NR FRY FDD 551 08
10832 | AAG | 50 NR (DFT-5-0FDM, 1 RB, 25MHz, QFSH, 15kHz) 8 WA FR1 FOD 551 +5E
10933 | AAC | 5G MR (DFT-e-OFDM, 1 AB, 30MHz, OFSK, 16kHz) 53 NR FR1 FOD 551 +56
10834 | AAC | GG MR (DFT-5-0FDM, 1 RB, 40MHz, OFSH, 16kHz) 5G WA FRY FOD 5.51 06
10935 | AAD | 50 MR (DFT-5-OFDM, 1 RB, 50MHz, QPSK, 15kHz) 53 NR FR1 FOD 551 55
10838 | AAD | &G NR (DFT-s-0OFDM, 503 RE, 5hHz, OPSK, 15kHz) 53 MR FR1 FOD 5.80 +9.6
10837 | AAD | 5G NR [DFT-s-OFDM, 50% AR, 10 MHz, QPSK, 15kHz) EG MR FR1 FDD 577 Fa:1:3
10938 | AAC | 56 NR (DFT-s-OFDM, 50% AB, 16 MHz, QPSK, 15kHz) 5G NHA FR1 FOD 550 156
10939 | AAC | BG NR (DFT-5-OF DM, 50% AB, 20 MHz, QPSK, 15 kHz) 53 NR FR1 FOD 5.82 06
10940 | AAG | G NR (DFT-a-OF DM, 50% HB, 25 MHz, QPSK, 15kHz) 5G NR FR1 FOD 550 +56
10941 | AAC | 5G MR [DFT-5-OFDM, 50% FE, 30 MHz, QPEE, 15kHZ) 56 NR FR1 FOD 5.83 0.6
10942 | AAC | 5G NR [DFT-s-OFDM, 50% AB, 40 MHz, QPSK, 15kHz) 53 NR FATFOD 585 86 |
10943 | AAD | BG MR [DFT-5-OFDM, 50% AE, 50 MHz, GPSK, 15kHZ) 53 NR FA1 FOD 5.85 96 |
10944 | AAD | 5G MR [DFT-s-OFDM, 100% RB, § MHz, QPSK, 15kHz) EGMAFR1FDD | 5B 86 |
10045 | AAD | 5G NR [DFT-s-OFDM, 100% RB, 10MHz, OFSK, 15kHz) 50 NA FA1 FOD 585 =56 |
10948 | AAC | 5O NR [OF T-s-OFCRL 1007 FH, 15 MHz, QFSHK, 15 kHz] EENA FRT FOD 563 06 |
10847 | RAT | 5G NR [DF 1-=-OF D, 100% i, S00Hz, OPSK, T0RHz] 503 NH FAT FOO TET +36 |
10846 | AAC | 58 NR [DFT-s-OFDM, 100% B, 25MHz, QPSK, 15kHz) 5GENAFRY FOD 584 86

| 10545 | ARG | 50 MR (OF Ta-OF DM, 100% FE, 30z, GPSK, 15kHz) 5 NHA FAT FOO Tar 66
10850 | AAC | 50 N [DFT5-CFDM, 1007 B, 40 MHz, QFSK, 15kHE] 5G NA FAT1 FOD 5.84 06 |

| TOEET | AAD | GG MR [OF T=-OF O, 100% M, S0 MHz, OPGK, 15kAz) B WA FRT FOD 552 06
T0B52 | AAA | G KA DL (CPOFDM, T 2.0, SMHz, 64-0AM, 15kHZ) TG NAFATFOD | B85 THE

| 10853 | ARA | 56 MR OL (CP-OFDM, TR &1, 10/MHz, 64-0AM, 15kHZ) | BGE WA FAT FOD 815 0B

| 10984 | ARK | 50 MA DL (GPOFDM, TH 3.1, 15 MHz, 64-Gib, 15RMz] 56 HA FATFOR 8.23 +BE
10955 "B NA OL (GR-CFGE, TH 3.1, 20 Az, G4-CAM, 15kHZ) 50 NA FAT FOD B4 58
10856 | AAA | 50 MR DL (CP-OFDM, TM 3.1, EMHz, 64-0AM, 30RHz) EGNAFAT FOD 874 T
10857 | AR | BG NP O (GP-OFOM, TH 3.1, 10MAE, B4-0AM, 30kHz] 5GNA FATFOD | 8871 EE L)

10958 | ARR | 5G NA DL (CR-OFDM, TH3.1, 15 WiHz, B4-0AM, G0kHZ) 506 NA FAT FOD B8 16

0GRS | ARA mﬁmﬁm GENAFATFOD | 643 +08

| 10960 | ARE | GG MR OL | 1.5 G NAFA1 10D | 602 06
1086 | AT | 5G WA DL qcP-umM THAA, T0MFz, 64-GAN, mm-u;. HAFAT To0 EEL) 08
10062 | AAB 3.1, 16MHz, B&-0AM, 15 &G NA FAT 100 540 186

| 10953 | ARG 5umm[g=ul-1:lm TWE.T, 20MHz, G4-GAM, 15RHz) 56 NR FR1 100 555 68 |

AAE | 50 ﬁm A0kHz] [ 529 +0.8

| 1055 | AAC | 5 MR DL (CP-GFOM, T8 3.1, 108z, 64-0AM, S0RHz) 56 A FAT 100 Gar FE T

| T056E | ABE | 56 MA DL (CP-OFDM, Th 3.1, 15 MHz, 64-CAR, S0FHz) &G NFEFAT TO0 | 645 FE-T3
10567 | AAC | 5G MR DL (CP-OFDR, TM 3.7, 20MHz, 64-0AM, 30 kHz) 50 NR FR1 100 Gdz +06

| 10960 | AR | RHz} EG R FRT 100 EEE] Fe-T:
10572 | ARC | 5@ Mm 15th+ G NAFRT TOO | 1158 06
10971 | ARD |56 MR (DFT-s-CFDM, 1 A8, 100 MHz, GPSK, 30kHz) EGNA PR 10D | 6408 +HE
10974 | ARD | &G Mmm MHz, 256-0AK, 31kHz) 50 NR FR1 TO0 | 1028 06
TO578 | ARA | ULLA BOR UA 116 T9E |
10978 | AAA | ULLA AL ] OIA E5a 188

| 10880 | ARA | ULLA ADRA LR [ EE L]
T09ET | AAA | LILLA RGApd [I[iry ERE] 58

| TO8EE | AAA | ULLA HOApa ULA ad E= T
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10583 | AAC | 5 NA DL (CP-DFDM, TM 301, 40 MHz, §4-0AM, 15 kHz) 5CG WA FR1 TOD FET +8.6

10884 L AAB | 56 NA DL [CP-OFDM, TM 3.1, 50 MHz, 64-0AM, 15 kHz) 50 MR FRY TOD B.42 5.6
10685 | AAL | 5G NA DL (CP-OFDM, TM 3.1, 40 MMz, 64- 0N, 30 kHz) SG MR FR1 TDD 954 $0E |
10968 | AAB | 56 NA DL (CP-0OFDM, TW 3.1, 50 MHz, 64-00AM, 30 kHz) 5G NA FA1 TDD B.sD Fil
10967 | AAG | 50 NA DL [CP-OFDM, TM 3.1, 50MHz, 64-0A3, 30 kHz) BGNAFAITOD 953 BB
10988 | AAB | GG NA DL (CP-OFDM, TM 3.1, TOMHz, 64-0AM, 30 kMHz) 50 MR FR1 TDD LR 56
10969 | AAC | 50 NA DL (CP-OFDM, TW 2.1, B0 MHz, 64-0AM, 30 kHz) 5G WA FRYTDD 833 +8U6

| 10880 | AAB | 5G NR DL (CP-OFDAM, Th 3.1, B0 MHz, B4-0AM, 30 kMHz) 50 NR FRY TDD B.52 +8.8

L1003 | AAA | 50 NR DL [CP-OFDM, TM 3.1, 30 MHz, 64-0aM, 15 kHz) 5G WA FR1 TDD 1024 0.6

i 11004 | AAA | BG MR DL (CP-OFDA, TM 3.1, 30MHz, B4-0AM, 30 kMz) 5G WA FR1 TDD 10.73 8.6
1005 | AAA | 50 NRA DL [CP-OFDM, Th 3.1, 25 MHz, 64-08M, 15 kHz) §G WA FR1 FOD B7D 486
11006 | AAA | BGNR DL [CP-CFDA, Tad 3.1, 30 MHz, 64-0AM, 15 kMz) 50 NA FA1 FDD BLSE 156
11007 [ AAA | 5G NR DL [CP-OFDM, Tha 3.1, 40MHz, 64-08M, 15 kHz) G NA FRY FDD B.45 5.6
11008 | AAA | BG NR DL (CP-OFDM, Th 3.1, BOMHz, B4-0AM, 15 kHz) 5 WA FR1 FDI}" B51 9.6
11008 | AAA | 5G NP DL [GP-OFDAM, TM 3.1, 25 MHz, 64-0AM, 30 kHz) 5G MA FA1 FOD B.75 T

| 11010 [ AAA | 5G NR DL {CP-OFDM, TM 3.1, 30MHz, B4-0AM, 30 kHz) 5G MA FA1 FDD B.95 156
11011 | AAA | B NR DL (CP-OFDM, TM 3.1, 40 MHz, 64-0AM, 30 kHz) 56 MR FH1 FDD BAG +9.8
11012 | AAA | BG NR DL (GP-OFDM, TM 3.1, 50 MHz, E4-0AM, 30 kHz} 5G MA FA1 FDD BB L5 E
11013 | AAB | IEEE 802.11be (320 MHz, MCS1, B9pe duty cycle) | WLAN 84T +6.6
11014 | AAB | IEEE B02.11be {320 MHz, MCSZ, 89pc duty cycle) WLAN 845 06
11015 | AAB | IEEE BOZ.11ba (320 MHz, MCS3, 895c duty cycie) WLAN [¥T] 108
11018 | AAB | IEEE BOZ.11ba (320 Mz, M54, 0pe duly cych) WLAN [¥T] +ihf
11017 | AAB | IEEE BOZ.11be (330 Mz, MCSS, §9pc duly cyoe) WLAN a1 408
11018 | AAB | IEEE BOZ.110a (320 MHz, MCSE, 98pc duty cycla) WLAN 840 +8.8
11019 | AAB | IEEE 802 1 1ba (320 MHz, MGS7, 950c duly cycke) WLAN 8.20 198 |
11080 | AAB | IEEE 802 118e (300 MHz, MOSS, 350 duly cyok) | WLAN 8.27 FrT]
11021 | AAB | IEEE B0Z 1 1ba (320 MHz, MG, 28pc duly cyok) WLAN 845 108
11022 [ AAB [ IEEE B02.11be (320 MHz, MCS10, S9pc duty cycle) WLAN .38 5.6
11023 | AAB | IEEE 8021108 (320 MHz, MCS11, B89pc duty cycle) WLAN 8.0 9.8
11024 | AAS | IEEE BOZ.11be {330 MHz, MGS1Z, Sps duly cycks) | wiLaN 442 196
11026 | AAB | IEEE BDZ.11be (320 MHz, MCS13, 89pc duty cycle) WiLAMN 8.37 +8.6
11026 | AAB | IEEE 802.11be (320 MHz, MGS0, 30pc duly cycle) WiLAN [ +0.6

E Uncertainty is determined using the max. deviation from linear response applying rectangular distribution and is expressed
for the square of the field value.
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OCF DAR-12 | BM:101E 24-5epl-24 (No. OCP-DAK12-T076_Sep2d) Sep-28
| OCP OAK-35 M 1249 23-Sepl-24 (No. OCP-DAKS.5-1248_Sap2d) Sep-25
Falarence Probe EXaDWVE SN 7HE | T0-Jan-Z5 [No. EN3-7348_Jan35) Jan-26
DAE4 SN 1301 O7-Miow-24 (Mo, DREZ-T307_Mow2d) Fow-25
Secondary Standards 1] Check Date (in housa] Sched. Check
[ ACAP 2020 Calibrafion Box A RELTY -Sep- 0. Reparl -Cave_20240930s) ep-
MName Function
Calibratad by Aidonia Georgladou Laporatory Technician
Approved by Mials Kuster Cweality Manager

Thils calioration certificate shall mot be reproduced except in Tull without written approval of the laboratory.
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EX30W4 - SN:3907 February 20, 2025 (Additional Conversion Faclors)

Parameters of Probe: EX3DV4 - SN:3907
Calibration Parameter Determined in Head Tissue Simulating Media

{(MHz)° | Relative | Conductivity™ | ConvFX | ComvFY | ConvFZ | Alpha® | Depth® | UncH
Permittivity™ {S/m) {mmj) (k=2)
13 55.0 075 | 1340 | 1558 | 1486 0.00 125 | +13.9%

© Fragquancy validity abovs 30D0MHz of +100MHz only applies for DASY 4.4 and higher (3se Page 2, alse @ is resticted 1o £50MHz. Tha uncenainty is the
RSS ol the ConvE uncarlainty at caliratian Trequency and the uncartainty tar the indicated Irequancy band, Froquency validity below 300MHz is £10, 25,
40, 50 ang 70 MHz for ConvF asspssments af 30, Bd, 128, 150 and 220 4Hz raspectively. Valdiy of Corw® assessod af & MHz is 4-8MHz, and ComvF
assessad at 13 MHz &8 B-19 MHz, Above 5 GHz frequenay validity can be extanded to +110 MHz.

F The prabes are calbrated using tissue simulating liguids (TSL) that deviate far £ and by less than £5% Irom the target values (typically befter than +3%)
and ara valid far TSL wilh deviations of up 1o £10% # SAR orreclion |& applied

o Alpha/Depth are delarmired during calbration, SPEAG warranis thal the ramalning deviation dua o the boundary eflact aler compensafian is alviys lass
tharn £1% for frequencies below 3GHz and balow £2% for frequancies batwean 3-8 GHz at any dlstance larger than hall the jproie tip diamater from the
boundany.

H The stated urcertainty is 1ha tatal eafibration uncerlainty (k = 2} of Marm-CorvE This s eoubvalant to the uncartainty companant with the symbol CF in

Table % of IECTEEE E2208-1528:20@20.
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EX3DV4 - SN:3907

Deviation
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February 20, 2025 (Additional Conversion Factors)
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Uncertainty of Spharical Isotropy Assessment: £2 6% (k=2)
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LIMS ID

Description Type/Model Serial Number

Manufacture

226051

Confined Loop Antenna CLA13 1025

SPEAG

Calibration Laboratory of

Lpis]
A,

b

Schweirerischer Kalibrierdienst
Service suisse d'étalonnage

Servizio svizzero di taratura
Swiss Calibration Sarvice

Accreditation No: SCS 0108

¥

2 N WDy
Schmid & Partner A Y . N
Engineering AG —— A
ﬁ..,.m e/ 8

Zeughaussirasse 43, B004 Durich, Switrerland

e
ol

¥

e
Accredibed by the Swiss Accredilation Servica (SAS)

The Swiss Accreditation Service is one of the signatories to tha EA
Multilateral Agreement for the recognition of calibration certificates

Client

UL Japan Head Office
Mig, Japan

Certificate No. CLA13-1025_Jun25

ICALIBRATION CERTIFICATE

| Oibgecet

CLA13 - BN 1025

Calibration prossdune]s)

oA CAL-15v11
Calibration Procedure for SAR Validation Sources below 700 MHz

Calibration date:

June 19, 2025

This calibration cerificete documents the traceabilty to national standards, which realize the physical unite of measurernents (S1)
Thie measuremants and the uncerainties with confidence probability are given on the following pages and are pan of the cerdificate

| Al caliprations have bean conductad in the closed |laboratary facility: emvironment termperabure (22 & 3)°C and humidity < T0%

Calibration Egupment used (MATE critical for calibration)

Primary Standards D& Cal Date (Cortficate Noj Schedulad Calibration
Powar maeter NRP2 5M: 104778 26-Mar-25 (Mo. 217-04268) Mar-26
Powar sensor NRP-Z81 5M: 103245 26-Mar-25 (Mo. 217-04288) Mar-25
Reference 20 dB Attenuator SM: CC2552 (20x) 26-Mar-25 (Mo, 217-04284) Mar-25
3.Bmm mismatch combination GM: L1152 24-Mar-25 (Mo. 217-04283) Mar-25
Reference Probe EXIDNV SM: 3877 06-Jan-25 (Mo. EX3-3477_Jan2s) Jan-26
DAES SN 654 18-0ct-24 (Mo, DAE4-554_Oct24) Q25 [
|
Secondary Standards ID# Chack Date (in house) Schedulad Chack
Power metar NRP2 SN 107183 08-Mow-21 {in house check Jun-24) In house check: Jun-26
Powar sensor NRIP-251 SN: 100822 15-Dec-08 (in house check Jun-24) In house check: Jun-26
Powar gongor NRP 264 BM: 100418 01 -Jan-04 (in house ehook Jun-24) In house cheak: Jun-26
RF generator HP 8648C SM: US3542001700  04-Awg-99 (n house check Jun-24) In house check: Jun-26
Netwaork Analyzer Agilant ES3584 SN US41080477 31 -Mar-14 (in houss check Sep-24) In house check: Sep-28
Marmea Funstian
Calibrated by: Claudiz Leubler Laboratory Technician
- |
Approved by: Bven Kihn Technical Manages i ///P/: (

I

4.

| Thia calibraticn carificate shall ned be rapraduced avcept in full withcat wilien approval of the laboratony

Certificate Mo: CLA13-1025_Jun25

Issued- June 19, 2025
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. - . ""-"I'uil'".-
Calibration Labo rﬂtDr‘f of & “\l-:-'_/'r s, & Schwelzerischer Kallbrierdianst
g id & R i

chm!d F_‘a riner % c Service sulsse d'étalonnage

Engineering AG S X Sarvizio svizzero di taratura

" y ' 5 ) . : !
Zeughausstrasse 43, 8004 Zurich, Switzerland *r,,ff’?‘\?b:r Swiss Calibration Service
Tidiplail®

Accradited by the Swiss Accreditalion Sevice (SAS) Accreditation No.2 SCS 0108

The Swiss Accreditation Service is one of the signatories to the EA
Multilateral Agreament for the recognition of calibration certificates

Glossary:

TSL tissue simulating liquid

CanvF sensitivity in TSL/ NORM x,y,z
MN/A not applicable or not measured

Calibration is Performed According to the Following Standards:

a) |EC/IEEE 62209-1528, "Measurement Procedure For The Assessment Of Specific
Absorption Rate Of Human Exposure To Radio Frequency Fields From Hand-Held And
Body-Worn Wireless Communication Devices - Part 1528: Human Models, Instrumentation
And Procedures (Freguency Range of 4 MHz to 10 GHz)", October 2020.

b} KDB 885864, “SAR Measurement Requirements for 100 MHz to 8 GHz®

Additional Documentation:
c) DASY System Handbook

Methods Applied and Interpretation of Parameters:

e  Measurement Conditions: Further details are available from the Validation Report at the end
of the certificate. All figures stated in the certificate are valid at the frequency indicated.

» Antenna Parameters with TSL: The source is mounted in a touch configuration below the
canter marking of the flat phantom,

« Return Loss: This parameter is measured with the source positioned under the liquid filled
phantom (as descriped in the measurement condition clause). The Return Loss ensures low
reflected power. No uncertainty reqguired.

= SAR measured: SAR measured at the stated antenna input power.

¢ SAR normalized: SAR as measured, normalized to an input power of 1 W at the antenna
connector.

« SAR for nominal TSL parameters: The measured TSL parameters are used to calculate the
nominal SAR result.

The reported uncertainty of measurement is stated as the standard uncertainty of measurement
multiplied by the coverage factor k=2, which far a normal distribution corresponds to a coverage
probability of approximately 95%.

Cerlificate No: CLA13-1025_Jun2s Page 2 of &
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Measurement Conditions

DASY systemn configuration, as far as not given on page 1. .
DASY Version DASYS W52.10.4
Extrapolation Advanced Extrapolation
Phantom ELI4 Flat Phantem Shell thickness: 2 + 0.2 mm
EUT Positioning Touch Position
Zoom Scan Resolution du. dy = 4.0 mm, dz = 1.4 mm Graded Ratio = 1.4 (Z direction)

I_Frlzur.ll.uaunu:yr 13 MHz £ 1 MHz

HSL parameters
The following parameters and calculations were applied.
Temperature Permittivity Conductivity
Nominal HSL parameters 220°C 55.0 0.75 miaim
Measured HSL parameters (220x02)°C 531xB8% 0.72 mha/m £ 6 %
HEL temperature change during test =05°C —— ——-
SAR result with HSL
SAR averaged over 1 cm® (1 g) of HSL Condition
SAR measured 1 W input power 0.505 Wikg

SAR for nominal H3L parameters

naormalized to 1W

0.518 Wikg £ 18.4 % (k=2)

SAR averaged over 10 em® (10 g) of HSL

condition

SAR measured

1 W input power

0.318 Wikg

SAR for nominal HSL parameters

normalized fo 1W

0.326 Wikg £ 18.0 % (k=2)

Cerfificate Mo: CLA13-1025_Jun25
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Appendix (Additional assessments ocutside the scope of SCS 0108)

Antenna Parameters with H5L

Impedance, transformed to feed point 482 £y & 2.4 i

Return Loss - 303 dB

Additional EUT Data

| Manufactured by SPEAG

Cerlificate No: CLA13-1025_Jun25 Paga4of B
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DASYS Validation Report for HSL
Date: 19,06, 2025
Test Laboratory: SPEAG, Zurich, Switzerland
DUT: CLA13; Type: CLA13; Serial: CLAL3Y - SN: 1025
Commumnication System: ULD 0 - CW; Frequency: 13 MHz )
Medium parameters wsed: £= 13 MHz; o = 0L.72 8/m; & = 33.1; p = 1000 kg/m*

Phantom section; Flat Section
Measurement Standard: DASY S (IEEETEC/ANSI Ca3.19-2011)

DASYS2 Configuration:
«  Probe: EX3DV4 - SNI8TT: ConvF(15.4%, 15,48, 15.48) (@ 13 MHz; Calibrated: 06.01.2025
«  Sensor-Surface: 1.4mm (Mechanical Surface Detection)
+ Electronics: DAE4 Sn654; Calibrated: 18.10.2024
« Phantom: ELI v6.0; Type: QDOVADDIAA; Serial: TP:2034

«  DASYS2 32.10401535); SEMCAD X 14.6.14(7501)

CLA Calibration for HSL-LF Tissue/CLA-13, touch configuration, Pin=1'W/Zoom Scan,
dist=1.4mm (8x10x8)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1 .4mm

Reference Value = 30.45 Vim; Power Drift = -0.09 dB

Peak SAR (extrapolated) = 1.06 Wikg

SAR(L g = 0.505 W/lg; SAR(10 g) = 0.318 W/kg

Smallest distance from peaks to all points 3 dB below = 21.5 mm

Ratio of SAR at M2 to SAR at M1 = T76.%%

Maximum value of SAR {measured) = 0.747 Wikg

-1.80
-3.60
-5.40
-7.20

-9.00

0dB =0.747 Wikg =-1.27 dBW/kg
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Impedance Measurement Plot for HSL
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